Parts & Service
Manual

\@W@/V
N /l'l | i
AYA rr’
&'/&#&\ﬁ/\[ S RN RANERN
aa

\ /

1SN
LS
\\ pitked
_\. /! ’x\‘ )
\ 7
\/
= S . : ,,.
/. -
o, / 7 y
A .. ; N
1, \\v s ham
4 v ‘ .
\ 5 .
‘_ AWA (2 )
7 LA \
.\, A ..\0 o '/
1 x , :
:\ \ \.\; V,
/== () ) ) A
3 Qi
1 \ (7
2z=olie,
g e
) AU Z ¥
, ~5> )

5 ;
J@\\
—

\\\\\\\ﬂ’/\m w /!

P = L)

6/99



Limited Owner Warranty

Mayville Engineering Company, Inc. (MEC) warrants its equipment to the original
purchaser against defects in material and/or workmanship under normal use
and service for one (1) year from date of registered sale or date the unit left the
factory if not registered. MEC further warrants the structural weldments of the
main frame and scissor arms as defined in MEC’s current Warranty Policy &
Procedures, to be free from defects in material or workmanship for five (5) years
from date of registered sale or date unit left the factory if not registered. Ex-
cluded from such warranty is the battery(s) which carries a ninety (90) day war-
ranty from described purchased date and prorated thereafter up to one (1) year.
Warranty claims within such warranty period shall be limited to repair or re-
placement, at MEC’s option, of the defective part in question and labor to per-
form the necessary repair or replacement based on MEC’s then current flat rate,
provided the defective part in question is shipped prepaid to MEC and is found
upon inspection by MEC to be defective in material and/or workmanship. Mayville
Engineering Company, Inc. shall not be liable for any consequential, incidental
or contingent damages whatsoever. Use of other than factory authorized parts,
misuse, improper maintenance or modification of the equipment voids this war-
ranty. The foregoing warranty is exclusive and in lieu of all other warranties,
express or implied. All such other warranties, including implied warranties of
merchantability and of fithess for a particular purpose, are hereby excluded. No
Dealer, Sales Representative, or other person purporting to act on behalf of MEC
is authorized to alter the terms of this warranty, or in any manner assume on
behalf of MEC any liability or obligation which exceeds MEC'’s obligations under
this warranty.



Foreword |

The purpose of this manual is to provide users with the operating procedures essential for
the promotion of proper machine operation for its intended purpose. It is important to over
stress proper machine usage. All information in this manual should be READ and UNDER-
STOOD before any attempt is made to operate the machine. YOUR OPERATING MANUAL
IS YOUR MOST IMPORTANT TOOL - keep it with the machine. REMEMBER THAT ANY
EQUIPMENT IS ONLY AS SAFE AS THE OPERATOR.

BECAUSE THE MANUFACTURER HAS NO DIRECT CONTROL OVER MACHINE AP-
PLICATION AND OPERATION, PROPER SAFETY PRACTICES ARE THE RESPONSI-
BILITY OF THE USER AND ALL OPERATING PERSONNEL.

ALL INSTRUCTIONS IN THIS MANUAL ARE BASED ON THE USE OF THE MACHINE
UNDER PROPER OPERATING CONDITIONS, WITH NO DEVIATION FROM THE ORIGI-
NAL DESIGN. ANY ALTERATION AND/OR MODIFICATION OF THE MACHINE IS
STRICTLY FORBIDDEN WITHOUT EXPRESS WRITTEN APPROVAL FROM MAYVILLE
ENGINEERING COMPANY, INC.

All procedures herein are based on the use of the machine under‘proper operating condi-
tions, with no deviations from original design intent as per ANSI regulations.

Read and Comply

The ownership, use, service and/or maintenance of this machine is subject to various
federal, state and local laws and regulations. It is the responsibility of the owner/user to be
knowledgeable of these laws and regulations and comply with them. The owner/user/
operator must be familiar with Sections 6, 7, 8, 9 and 10 of ANSI A92.6 Standard. These
sections contain the responsibilities of the owners, users, operators, lessors and lessees
conceming safety, training, inspection, maintenance, application and operation.

Any modification of this machine without the express
AWARN!NG written consent of the manufacturer is prohibited. Do
not replace any component or part with anything
other than the original MEC replacement parts with-
out the manufacturer’s consent.




Fall Protection Notice

The Guardrai! System around the perimeter of the platform is the fall protec-
tion system for self-propelied elevating work platforms per the American
National Standards Institute ANSI/SIAA92.6 Standard. It is prohibited to use
an Aerial Work Platform manufactured by Mayville Engineering Company, Inc.
with any portion, or all, of the guardrails removed.

Lanyard anchorage points on this type of equipment are not required to con-
form to the applicable ANSI/SIA Standard.

However, if anchorage points for lanyard attachments are required by site
authorities, or other regulations, the anchorage points on all equipment manu-
factured by Mayville Engineering Company, Inc. are recommended to be used
for work positioning restraints of personnel only. Lanyard lengths are to be
determined by operator/owner to.restrict the operator to the confines within the
Guardrail System.

Use of fall arrest systems attached to anchorage
A WARNING points on mobile equipment may cause machine

to tip resulting in serious injury or death.




Failure to comply with safety precautions couid

A WARNIN G result in death or serious injury.

Shut off all power, making the machine inoperative
before making any adjustments, performing main-
tenance, or replacing components.

Platform should be in the fully stowed position if
possible, or maintenance locks should be in place.

Hydraulic pressures should be relieved before
loosening or replacing components.

Do not replace any component or part with any-
thing other than original MEC replacement parts
without the manufacturers consent.

Remove all rings, watches, and jewelry before
performing any maintenance.

Restrain long hair, and do not wear loose clothing
or neckties which could become caught or en-
tangled in the equipment.

Observe and obey all warnings and cautions on
machines and in manuals.

Keep oil, grease, water, etc. wiped from all stand-
ing surfaces and hand holds.

Use only approved, non flammable cleaning
solvents.

Altering or disabling safety devices is strictly
prohibited.



Equipment Literature

The machine is shipped with the following literature, which is
inserted in the manual case located at the front rail of the plat-
form.

Material Safety Data Sheet - #6535

3072 4WD Operating Safety and Maintenance Manual - #9240
ANSI/SIA Manual of Responsibilities - #7822

Dealer Pre-Delivery Inspection Form - #7197

Warranty Registration Card - #5524

EMI Safety Manual - #7004

Safety Instruction Sheet - #5615

Replacement literature and pahs manuals can be ordered by

contacting the factory. To help us serve you, piease be prepared
to provide the complete publication name and part number..



SAFETY

/N CAUTION

/N\WARNING

/\ DANGER

Followirig are definitions of labeling you might encounter
on aerial platforms:

Caution - Yellow - Hazards or unsafe practic_és which could
resuit in minor personal injury or product darnage.

Warning - Orange - Hazards or unsafe practices which could
result in severe personal injury or death.

Danger - Red - immediate hazards which will resuit in severe
personal injury or death.

MEC designs it's work platforms to be safe and reliable. They
are rugged and maneuverable, but must be used oniy for
purposes intended. That is to raise personnel, tools, and
necessary equipment to overhead work areas. Respect your
machine; do not neglect or misuse it.

Do not operate ormaintain this machine until this manual is read
and operation of the machine, under the supervision of an
experienced and qualified operator, has been compieted.

Qualified Operator - A person with knowledge, experience, or
training that is familiar with the operation to be performed and
the hazards involved.

Never take chances. Do not use the machine if your physical or
mental capabilities are limited. Due to iliness or tiredness, or if
you are taking over the counter or prescription drugs that might
impair or limit your capabilities.

Certain hazards cannot be protected by mechanical means. It is
essential that operators be competent, careful, physically and
mentally fit and thoroughly trained in the safe operation of this
machine.

If an individual fails to understand any segment of this manual,
his or her supervisor can clarify the misunderstanding through
written correspondence or a phone call to:

Mayville Engineering Co., Inc.
Aerial Work Platforms
715 South Street
Mayville, Wi 53050 USA
Phone: 920-387-4500

800-387-4575
Fax: 920-387-5817

It is important that Mayville Engineering be notified immediately
of any incident involving a MEC product. Even if no injury or
property damage is visible. Failure to notify the manufacturer of
an incident involving 2 MEC product within 48 hours, may void
any warranty consideration on that particular machine.



/\WARNING

Do not perform installations, operate, service, replace, adjust, or
maintain equipment on this machine until you have thoroughly read
and understood all sections of the manual that apply to the job you
are doing on this machine.

Failure to comply with all warnings posted on this machine and writ-
ten in this manual could cause death, serious injury, or property

damage.




/\ DANGER

ELECTROCUTION
HAZARD

This machine is not
insulated !

SAFETY

Do not operate machine near power lines.

Do not allow machine, personnel; or conductive materials
inside minimum safe approach distance. Allow for platform
movement and wire sway or sag.

Assume all electrical parts and wires are energized uniess
known otherwise. :
Keep it Safe !

Under no circumstances will any person on the ground attempt
to operate the base controls when the machine is in contact with
electrical wires .

Voltage Range Phase to Phase
Minimum Safe Approach Distance

Feet Meters
0 to 300V AVOID CONTACT
Over 300V to 50 KV 10 3.05
Over 50 KV to 200 KV 15 4.60
Over 200 KV to 350 KV 20 6.10
Over 350 KV to 500 KV 25 7.62
Over 500 KV to 750 KV 35 10.67
Over 750 KV to 1000 KV 45 13.72

Failure to meet minimum weight requirements may cause
machine instability.

Replace tires with manufacturer’'s equipment only.

Do not exceed the load capacity of the platform.

A VAXINUM PLATFORM CAPACITY — EVENLY ['STRIBUTED
EXTENSION RETRACTED EXTENSION EXTENOED
1000 (85 500 7
434 XG5 ME R
e O o e v o ow
?_ 1R
3-PERSONS 2-PERSQYS -

Do not enter or exit platform while machine is in motion.
Keep platform fioor clean and clear of debris.

Keep hands and limbs out of scissors.

Machine will move at less than 1 mph (1.6 kmh) when the platform

is raised above approximately 10 feet (3.1m). Maximum ground
speed with platform raised less than 10 feet (3.1m) is 1-2 mph
(1.6-3.2 kmh).






Troubleshooting






MAINTENANCE

/N\WARNING|  Maintenance satety

Disconnect all power before maintaining machine.

Keep machine clear
of lubricants and

other .combustlble Secure machine from any movement.
material.

Check that all controls are in the off position.

Put platform in fully stowed position. If this is not possible use
maintenance locks.

Relieve all hydraulic pressure before loosening or removing hydraulic
components.

Replace all components with those that are equal or identical to the
original.

Lubrication & Fluids

The aerial work platforms are aimost lubrication free.-Pivot points
within the scissors include self-lubricating bearings. Other requirements:

Rails....ccceeeeee-z Sheet Gate Slide Area......Light Grease........... Semi-annually
Scissors......... Platform Slides (1)............. Light Grease........... Semi-annually
Base Slides (2)..ecceeeeeeuee- Light Grease.......... Semi-annually
Rear Axle........ Rear Hubs.......ccocveuneeneee. Bearing Grease.......Annually
Hydraulics.......Hydraulic Oil..................... Standard 10W......... Annually
Non-Detergent
Hydraulic Oil
Hydraulic Qil Fiiter.......... 10 Micron........c....... Annually
Spin On

Oil Filter



MAINTENANCE

/N\WARNING

FLAMMABLE
LIQUIDS

Do not smoke or use
other combustibles
while changing LPG
tanks.
Do not change tanks
near flames or sparks.
Escaping fumes could
cause explosion if
ignited by flame or
spark.

N N

- Machine Shutdown

1.

Lower the platform fully.

2. If the engine has been operating at high speed, allow it to idle for a few

minutes. The engine temperature will drop and equalize throughout the
engine block. -

Shut off the engine by placing the START/RUN/STOP selector in the
STOP position.

Shut off the master keyswitch and remove key.

/A WARNING

-7+ - | Do not powerwash or spray electronic
C:) components or connectors. Moisture may
L cause damage and/or erratic operation.




MAINTENANCE

/A WARNING

Before disconnecting any line or component in the LPG fuel system, make sure
that all the fuel trapped between the tank and the engine has been used up. To
insure this, close the shut-off valve on the LPG tank and then start the engine
on LPG. Allow the engine to run until the trapped fuel has been used up and the
engine stops. The trapped fuel is under pressure, and opening any connection
in the system will allow gas to escape at high speed. The escaping gas can
cause severe eye injury, or can propel a fitting or hose at a speed fast enough to
cause bodily injury. Use extreme care when performing maintenance work on
the LPG system." :

Changing LPG Tank

The replacement tank must contain fuel manufactured to Natural Gas
Processors Association Specification HD-5. No other LPG fuel is recom-
mended for use in this engine.

1. Close shut off valve on top of fuel tank.

2. Start engine on LPG fuel and run until engine stops. Purging the fuel lines.

3. Disconnect fuel hese fitting from tank valve.

4. Reiease tank strap latches and carefully fift tank from its bracket.

. Position new tank so that valve outlet aligns with fuel hose fitting.

. Connect fuel hose fitting to tank vaive.

. Secure tank strap latches.

. Connect fuel line to fuel shut off valve on tank.

. Use soapy water to check fuel line for ieaks. Check connections for leaks.
Repair ieaks immediately.

O o0o~NOO




MAINTENANCE

/N\WARNING

Never inspect hydrau-
lic hoses with hands.
Escaping fluids can
cause serious injury.
Use a piece of card-
board or other mate-
rial to inspect for

" leaks. Escaping fluid
under pressure can be
invisible and penetrate
the skin, causing
serious injury.

If any fluid is injected
into the skin, seek
medical

attention
immediately.

Relieve pressure before disconnecting hydraulic
or other lines. Tighten all connections before re-
applying pressure. Keep line connections tight
but not to the point of distortion.

Hydraulic System Bleeding

The hydraulic system is self-bieeding. After the system has
been drained, such as during the replacement of a hydraulic
component, move the machine up and down for six cycles
and recheck the reservoir fluid level between each cycle. Fill
to a point 2 inches (5.1 cm) below top of tank.

Hydraulic Pump/Motor Servicing

The brushes and commutator shouid be checked every six
months and replaced if necessary %" minimum length on
brushes.

Time spans vary depending on how the machine is used.

Check and Fill Hy draulic Reservoir

1. Lower platform to fully stowed position.
2. Remove filler cap by tuming to the left. ,
3. Check hydraulic fluid level. Fluid should be 2 inches
(5.1 cm) from the top of the tank. Add fluid as necessary.
4. Replace filler cap.
5. Keep fluid clean during storage and use.

Qil Filter Replacement

The spin-on il filter in the hydraulic system should be
changed yearly.
Replace with filter part number: 6156 only.



/\WARNING

Never set the operat-
ing pressure of any
component higher
than recommended.

Setting pressures
higher than recom-
mended could damage
hoses and other hy-
draulic components
and result in death,
personal injury or
property damage.

MAINTENANCE

Lift Pressure Relief

Connect pressure gauge (0-3500 PSI) with female quick discon-
nect to primary test port and elevate platform to full extension.
Hold switch to UP position until an accurate reading results on the
gauge.

If adjustment is needed, set pressure to proper setting provided in
the Operation, Safety & Maintenance manual. Also, refer to the
hydraulic schematics and manifolds for more information.

Loosen lock nut on relief vaive. Tumn the adjustment screw in to
increase the pressure and out to decrease the pressure. When
set, tighten the lock nut and retest.

Steering Pressure Relief
Plumb a pressure gauge capable of 3000 PSI into the primary test

port and energize the steering to full left. Hold switch long enough
until an accurate reading results on the gauge.

If adjustment is needed, set pressure to proper setting provided in
the Operation, Safety & Maintenance manual. Also, refer to the
hydraulic schematics and manifolds for more information.

Loosen lock nut on steering relief valve and tum the adjustment
screw in to increase the pressure and out to decrease the pres-
sure. When set, tighten the lock nut and retest.

Counter Balance Valve

Install pressure gauge at test port. Remove forward wire #11 from
both forward coils. Activate forward drive and observe reading.

If adjustment is needed, set pressure to proper setting provided in
the Operation, Safety & Maintenance manual. Also, refer to the
hydraulic schematics and manifolds for more information.

Loosen lock nut and turn the screw in to increase the pressure
and out to decrease the pressure. When set, tighten the lock nut
and retest.

Down Flow Control

The down flow control is adjusted by loosening the lock nut and
tumning the adjustment bolt in to increase the descent speed of the
platform and out to to decrease the descent speed. The descent
speed is listed in the Operation, Safety & Maintenance manuali.



MAINTENANCE

@ CHEDX BRAKING FUNCTIONS PER SERVICE
MANUIAL .

A WARRING

BRAKES WILL CAUSE LOSS
CONTROL WHEN DRIVING & PARKING ON
INCLINE.
RETURNING MACHINE TO SERVICE

SPLOYED.

BEFORE
INSURE BRAKE SYSTEX IS

/\WARNING

Bleeding brakes re-
quires that brakes be
inoperable while in
drive mode.

Only perform this
procedure on a level
surface with enough
clearance in front of
machine so it will roll
to a stop or with a
barrier to stop the
unit.

Drive/Speed Limit Switch

Raise platform to approximately 10 feet. Switch can be adjusted in or
out at this point. When platform reaches this height slow speed
bypass valve will be de-energized, allowing machine to travel in slow
speed only.

Automatic Parking Brake
The Automatic Parking Brake is a spring actuated, normally ON

system. The brake is released during the drive cycle by hydraulic
pressure built up in the drive circuit. A brake valve is used to maintain
release during drive. When finished driving, an orifice is employed to
control the braking function during deceleration.

To Manually Lock Out Brakes

Tum thumbscrew clockwise until completely closed. Pump upper
plunger until it has built up pressure and stops.

To Release Locked Out Brakes
Tum thumbscrew counter clockwise until fully open. The machine is
in normal Drive/Lift mode with the thumbscrew in this position.

Braking Function

Check thumbscrew on rear of manifold to see that it is in fully open
position to ensure normal drive/lift operation. Check braking capabili-
ties on a level surface before checking its capabilities on an uphill
incline. This incline must be no more than the machine is capabie of
climbing. Gradeability information can be found in the Operation,
Safety & Maintenance manual. This braking system is a parking
brake not a friction brake system.

Bleeding Brakes

*Remove plug next to brake line.

*Close thumbscrew on Emergency Down manifoid.

*Pump system by using plunger on manifold.

eHand pump until system is free of air.

*Replace plug and open thumscrew returning unit to normal drive/lift
mode.

Note
If brakes require servicing, refer to dealer.

Bleeding Emergency Down System

To bleed Emergency Down Hydraulic System, loosen hose at lift
cylinder and pump manifold until system is free of air. Replace hose.



MAINTENANCE

Bolt Torque

7\

W/

Bolts Grade 2 Grade 5 Grade 8

114 -20 49 in Ibs. (5.5 NM) 76inlbs. (8.6 NM) - 9 ft Ibs. (12 NM)
5/16°-18 8 ftbs. (11 NM) 3 ftlbs. (18 NM) 18 ft Ibs. (24 NM)
3/8°-16 15 ft ibs. (20 NM) 23 ft Ibs. (31 NM) 33 ft ibs. (45 NM)
7/16”-14 24 ft Ibs. (33 NM) 37 ft ibs. (50 NM) 52 ft Ibs. (70 NM)
1/2°-13 37 ft Ibs. (50 NM) 57 ft Ibs. (77 NM) 80 ft Ibs. (109 NM)

Grade markings for boits grades 2, 5 and 8 are based on SAE J429. Markings may be raised or depressed.
(Manufacturer’s option)

Note:

Any bolt replacement should be of the same grade or greater than the original bolt.
Any questions, call the factory for verification.






Control Boxes






/AWARNING

MAINTENANCE LOCKS
MUST BE INSTALLED
when maintaining or
servicing machine with
platform fully or partially
extended.

Working through beams
creates a hazardous
situation which could
cause death or personal

injury.

Service Helps

If machine is not functioning, check the following items BEFORE calling a service technician:

1.
2.
3

TROUBLESHOOTING

Base control switch is not in base position on control panel-

Circuit breaker needs to be reset.
Emergency stop switch is activated. (Either on lower controi panel or upper control box.) to reset

tum red cap approximately a quarter tum clockwise until the cap pops out.






3072 4WD ELECTRICAL
SCHEMATIC

D_b N/C

olo N/C HELD OPEN

HOOE
SELECT
SWITCH
l L
ORIVE  LIFT -
) o0 N0
- s
.:n..:_ A 17 R 00 N0 HELD CLOSED
Ls? A na2 v H“m._: OFF START
_%O 141 124 MY
©
IAM REVALIFT | FOR/DOWN 17
° LSS LS6
4 e _-u_ r= = =" 18 - —
- &0 O-¢-0 roroue ! e 1¢0|o _Tm: |”
€ E]] HORN
AUTO | FAST _c% sio P KED—g—Ky! | HORN |
THROTILE /, —0 L-¥-Y CRTION
se S e ON  OFF [ a
SWITCH e &< \ . | _ |
17 . /4 151 1A
CEADHAN o n-s - 32 oo { o) OF [
37 6 HIGH % Lo d
_ . 61 e —— :
.v vﬂmmc — CHOKE
ne n-2 3 13 141 w si2
HAAlO 0> O s ON  OFF
1A \
EMERGENCY
srop Ls3 n-e 141
€s2 ,—WO o> ™
V Tar Shero e~ |7 "R .
BYPASS | i
o oy e S N 5 e
| ww» Co A A 1s] | 388
| H K|V/“w " _VA Y I | 1 Is
7 o BT 2 - - - -- -2 &
BUICK DISCONNECT | x 8 4 Hu 3 F G H J 3 L M N
UPPER TERHINAL SIRIP
ﬂ_ «m ,ﬂw M. ﬂm H... ﬂq .ﬁm ﬂm ﬂ_c H_ 1 12 H_ 3
LOWER TERMINAL STRIP

[} 2 3 4 S 6 7 8 L] 10 " 2 13
A, -1
AN
LSt ANy, v@:

h..\¢ Q _ o-b A4

S
! ¢y|r|l\_ _&F
SIS |2l¢y§|L'|vv:l s
K <D—y > | 1
)
_i@L ! : l_ s
S e {1 -9
1 3 A8 J\
rlkx-kiw ,,,,,, =
1ttt - _____ R LR R L S AN LA L oL W O
PLATFORN Omm Lv C_mc O \A.v “Mm_ \/.:. ﬁ..: 1”2 N XY n-e n 7 ne ¥ ne Q—/.: 10 dﬁ: “ ._..:l"
7’ O O
BASE 181 7 | !
by
| @ @ e mI0 0060606000060 0:
mzmami< €S| - - - ”l Alv F N} ”-2 ”|-y a4 -3 .- B -0 ”-9 s #-to 8-n .l-uln
mm che g o x||<|1|~|>1|w|>s|..|,|v?x @ Y~ Y&~ Ym Yie™ Y~ i
ML
172
cigcury €81
BREAKER o
L TN
30 ANP 185 m m
GAS :A.... W 3
”‘ 107 “U“ 172 ‘=__m AL neo-2 m M —
! R ¥ 5]y G o
- o] 182 mmﬁw mw (9 mm
o > 183 8 — — 154 2A w e 181 10a "~ | 1ia 13A 5
‘I.—\ﬁ 8- »-2 F R ) h.o\ 8- -0 F o B0 ;-1 Jn-10 A -8 - ae-? Jr-8 -9
IIIIIIII >I -1 - - - r-—"r-"-—"r-"r-""rr-"""7r~-"F~—1
lr I Q\_r i | I
= I [ Loy [
P e RiionkeeRigl o
[ | [ |
—1 2 =
1 1 1 o 1 ! ad ad 1 1 1 1 i
I 1 o Ml _
[ 0 [ [ |
> > % > o —
v w v £ > «“ « (- wu 1 > w [a) w | |
H oW =N, w I 9. B o1 dav 89 oz . T 5 % & % 3 z
o = w Qo a0 o X dF Wo < 858 o o 3 o a W oy W Y o | a
< O << < g an Y o Th e ] [ | N o [ w — 4 - > o 5 | a
m (L] I s | U0 > o o vO w ]
¥ 4 2 &8 oA 2@ ge oo L Sor s :
> w
~ [ [Z =1 17 Y, [ (7] [ [ |
— -
ENGINE SIDE a L PRIMARY - SECONDARY | | LIFT |
COMPONENTS MANIFOLD MANIFOLD CYLINDER
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII e ittt | SR |
ART742 R3
BM16067

7,27/98



3072

SCHEMATIC

)

-

RIGHT LEFT
LS? _ A _rmm

NDOE
SELECT
SWITCH

s9
ORIVE LIFT

/

AWO ELECTRICAL

12v BATTERY

ENGINE SIDE
COMPONENTS

10LE
AUTD | FAST
THROTTLE /se
SWITCH nee
17 ﬁ,
DEADMAN
s7 _ [
T A
h..F h..F h..* .;.UF .!.F .-.e\r h.-h o9 h..P h._P -0
Y
IR \7 \7 B Fl ar
HE 30 AP (I}
184 Y Fuse | |1
€3) (E4 ﬁ J_ |
wi
p p — —— == — = L 4= T 7
(|
w [
z
w © z 2z o v )
= o g5 a w r u 2 1
[ — w @O~ W .o oz
= (4 X Y - o ¥ ar  wo < 1
a < ] <= HH ] T zH [
[ — Ul zo 5 b= an a ]
I 1Z I 8O0 =7 = ]
L (] 7] W [
-
[m] [
(]
[

alo nC

olo N/C HELD OPEN

1

oo N/0O

nLd N-0O HELD CLOSED

3 RUN
) s )N OFF | START
Oy ® NI
8 ywa. 124
14,4 REVALIFT | FOR/DOWN 17
LSS LS6
Ol Ibl u|bl | | 18 - —=-9
(9«0 0-6-0 Lt % itolo r s _
3 T0R ) HORN
_ 10 X el__u\_ | HORN |
L Y 0PTION
s .
. | _ |
151 1A | 2 |
4110 O O
HIGH w_ ﬁ R |

> 2 —
Y o, wn 1
gen 4% £ [
Zz < = & Q
o3Ja g3 ] !
ud> Zx
w m 9 |
(%] 7] |
PRIMARY "
MANIFOLD 3

DECEL

RIGHT

|

LEFT

PRIMARY
DumMP

I

REVERSE
FORWARD

SECONDAR
MANIFOLD

llllllllllllllllllllll J U

w

0 z

o =

© o

=] a

Y LIFT

ﬁ<_|HZDm_w.L

ART742 R3
BM16067
7,27/98



THE JS CONNECTOR CONNECTS THE MAIN WIRE HARNESS
TO THE OIODE BOARD (9193) THROUGH THE J2 CONNECTOR
AND 12V ONE SEC TIME DELAY (9208) WITH .250 FEMALE PUSHOINS

1. LS1 TDO BE SET AT SPECIFIED HEIGHT.

2. LS2 TO BE SET AT SPECIFIED HEIGHT.

3. S1 MAKES CONTACT TO THE RIGHT SET OF
CONTACTS WHEN THE SWITCH IS PLACED IN
THE PLATFORM POSITION.

4. S2 MAKES CONTACT TO THE RIGHT SET OF
CONTACTS WHEN THE SWITCH IS HELD IN THE
UP POSTION.

S. S3 MAKES CONTACT TO THE RIGHT SET OF
CONTACTS WHEN THE SWITCH IS PLACED IN
THE PLATFORM POSITION.

5. S4 MAKES CONTACT TO THE RIGHT SET OF
CONTACTS WHEN THE SWITCH IS PLACED IN
STOP POSITION, MAKES CONTACT TO THE LEFT
WHEN HELDO IN THE START POSTION, MAKES
CONTACT 70 OPPOSITES DIRECTION WHEN
PLACED IN THE RUN POSTION.

7. S5 MAKES CONTACT 7O THE RIGHT SET OF
CONTACTS WHEN THE SWITCH IS HELO IN THE
CHOKE ON POSTION.

8. SB6 MAKES CONTACT TO THE RIGHT SET OF

CONTACTS WHEN THE SWITCH IS PLACED IN

THE LP POSTION.

S8 MAKES CONTACT TO THE LOWER SET OF

CONTACTS WHEN THE SWITCH IS PLACED IN

THE AUTO POSTION, DOES NOT MAKE CONTACT

WHEN PLACED IN THE IDLE POSTION.

10. S8 MAKES CONTACT TO THE LOWER SET OF
CONTACTS WHEN THE SWITCH IS PLACED IN
THE DRIVE POSTIDN.

11. S10 MAKE CONTACT TO THE UPPER SET OF
CONTACTS WHEN THE SWITCH IS PLACED IN
THE TORGQUE OFF POSITION.

12. S11 BREAKS CONTACT TO THE UPPER SET OF
CONTACTS WHEN THE SWITCH IS PLACED IN
OFF POSITION, MAKES CONTACT TO THE UPPER
WHEN PLACED IN THE RUN POSTIDON, MAKES
CONTACT TO BOTH WHEN PLACED IN THE
START POSTION.

({a]

ART742 R3
BM15067
7,27/98



WIVIV_NOTLOW 'SSINAVH| _ vOE6

SSINAVI 010JINVH| 60626

SSANGVH 331A 39vaa ~ Oavoe 30010] €126
"ASSV_318v) HILIAS LIWIJ| 2126

SSINGVH 3J1M INIONI| 6026
31BHISSY_318v) NMDD|  vic6
A1BH3SSY_318v) 080D _WDAINDD 33ddn| 8516
ABW3SSY 318v) ONOJ G2 V9 81| 1126 |
ATBH3SSY_SS3NAVH J31A NIVW 2L0E| G126
SSINAVIL_IJTA A I0W3SSY_X0@_08ING3| 0126
SSANNVII 391A ATUWISSV 33A03| 6500

S8V ONV SITTIEHISSY SSINIVH IIIM

86sL2/L
£9091H8
€d evLiIav
X X X | X X
13NIBV] J010W 40 INOJd4 LV 301VIOVY JV3N Ad311vE IHL 393VHITY OI IAVSYAVI 3OVIT0A “J01VTHIO3Y | X 1A
13NIGV] WI1d13373 40 VA LHIIY Xdvd S3ivag 3HL 0W0H ONV- 31VALLDY O JIWIL J3S | AVI3IAND A2t "AVI3d | 8026 %]}
13NIAVI 3313 40 VA LHOTA 33M010 XJvE 030 S°v 1V 3IVAILDY JOSNIS 1711 930 S v 17I0AZ1 1 2554 1S1
40104 40 30IS 1HIIY A0 S1 33NSS33d O NIHM 3LVATLIV DL JANSSIAE 1D HILINS | L4889 GIs
30104 40 301S 1437 1011 ST dW3l N3HM 31VALLDV O) IXAVSVAVA "dW3l "HILINS | X v1s
x08 1041N0) JOISNI STO0AINDD HAOd41VId 3HL 1V NaOH 3HL 31VAILIV OU NJOH_“HILIAS | rv08 [
X08 10341NO] 30ISNI NOI1SOd WYOJLVYd 3HE LV 3010W 3HL 3X0H] 0L 'SOd 2 3704 1319901 "HILINMS | €2hL e
X08 03INDD 30ISN STOAANDD WIDJIVId 3HL 1V d0IS 30 7/ Ny 7/ ditS 1337138 0O S1JVINOD /M dDIS 13VIS "HOLINS | |9.08 ‘508 s
X08_03INDD 30ISN STIOJINDD WI041Vd 341 IV 3N0a01 1J3713S O 3719901 “HILIMS | 0E9S ols
X08 10440 JOISN ST0YINDD HAD41VYd 3HL LV 3AT0 30 1417 133738 O 'Std ¢ 370d v 139901 "HOL1M | 8e98 68
X089 _03ANOD JOISN ST0JIND] WaDJ1VId 3HL 1V OLNV 30 ~# NN¥ ~ 3701 1337138 01 319901 "HILIM 5069 8s
X08 MIIINDD LV AT8W3SSY 3T0NVH 30ISNI] STOAINDD W3O3LVd 3HL LV _03SN 38 01 SI04INDD 33HI0 MOV DI NDI1OW "HILIA (A74:] LS
1INYd T03INDD d3IM0T STOYINDD SV 3HL 1V SV 30 41 123138 04 'SOd 2 370d | 379901 ‘HILIAS veco as
J3NVd T0JEINDD 3IK0N ST031NO] 3SVE 3HL LV 3010W 3HL 3A0H] O "S0d € 370d | 319901 "HILIMS | X472 SS
T3INVd T0JINDD 33RO ST0JINDT 3SvE 3HL LV dDIS 30 7 NS 7 d0IS 123738 O 'SOd € 370d 2 319904 "HILIMS 6v16 [
JINVd WIHENDD 330N SIDJINOD 3SVB 3HL 1V NNY 3D 3701 133138 1 379901 HILIAS | 0€£9S [
J3NVd W03INDD 33M070 ST0YINDD 3SvE 3HL LV 33M07 d0 1311 1037138 OL 319901 "HILIAS ] 695 Zs
13INVd WO0AINDD d3M010 STOJIND] WID3LVd 30 3SvB 11313S 01 "SDd € 370d v 139900 "HILIMS | 8£98 IS |
13N18VD VIIA13373 40 1IVA 1431 AIvE | WWNDIS NDTLINS V INIAIIIFY 3314V 33M0d HLIA ST10] IHL AddNS 31viS 0110S ‘2 03vog Av13d ] 1206 g9y
x08 103iND) 30ISNI IATVA 1437 IHL ILVALLIV O-d €A HILIAS | 8vvd 8s1
X068 0NING] JOISN JATVA_LHOIY 3HL LVAILIY 0-d €EA HILINS 1 evve AN
X08 031NDD JOISN JATVA NMDO 30 O3vMd0d 3HL 3AVAILIY LA - D33IW LIWIT "HILIAS | 9690 981
X08 0JLINDD 301SN JATVA 1d171 30 3S33A39 IHL ILVAILIY LA - O3D1H 1IHIT "HILIAS 1 9698 681
X08 031NDD 30ISNE JAWA SSVdAB dWNO_AJVONDIIS JHL ILVAILIV LA - O3DIH 1IWIT "HILINS | 9698 21}
X08 1041ND]_ JAISNT JATWA SSVJAB (33dS MDIS 3HL ILVAILIY LA - 0331W LIWIY "HILIAS | 9698 (2]
ANIWHOVILY 3SvE Wv38 1V 3NIHIVW 40 3v3y 1INJA1] A0SN3S 1711 ONV_'033dS ADTS 31VAILD 3704 OML LIWIT “HOLIAS ] cE68 (RN
J3NVd J0MINDD 33M01 ATLI33300 NOILONNI LON ST JDIVNIILIVY LVHI HADANT O 1HO1 ¥01VIION | 9069 s
J3ANVd I03INDD 33M0D MO] S1 33NSS3Ad 10 LVHL HIOINT OL 1HI11 d01VIION | 9069 (4]
J3NVd I0JLNDD 33IM0T 10H 01 ST "dW31 3NI9ONI 1VHI WDSNI OL 1HOIT J01VIION | 9069 €1
Xx08 041ND] 301SNI M0 S1 33NSSIAD 110 J0LVIIO WAOINT 01 13NOAvE " 1HI1 | 8816 cl
X08 10341NG] 301SNI 930 S'¥ 03SSVd SVH INIHIVH N3HM NavM 01 13N0AVE “1HOI | e8l6 11
J3NVd 0Y¥ANDD 33N0TD SIOYANDD INTHIVH 0L ¥33M0d N0 X307 O AFA-HILINS | 9E6S (]
3010W 40 301S 3301 1HIIY 1102310 INTO3VHI 3SNJ 0 J9V_dWVOE_ " 3SN4 ! [E]
X008 1041NGD 3FQISNI ST04INGD XO8 0¥INODD 01 33M0d d0 A1BWISSY "d1S HILIMS 008L ¢s3
3NV 103ANOD 33M00 ST0AINGJ 3SvA U1 33M0d dO. ANBHISSY “dOLS HILIMS 008L 1S3
d3NVIN] A1V 330NN J0I0W d40 401 INONd ‘83vI NO 304D NI 1INd 0L IA0H]_"010N30S LBEL v3
d010H 4D dO1 1437 63V _330438_d1 d440-1M JATVA J40%307 d1 4989 3
13N16VI 3INIONT VA 33400 1DvE 83vJ 01 3INIOSVD dWid IJVSVAVA dhid 13nd X 23
JINYIND JIV AV3IN J0L0W 40 NIvae dit_033dS INIONT ON138 0L 033d4S 3NION3 "Q1ONITI0S B86EL 13
13N18VD WIId1J313 30ISNI 1IvA 1HOIY XJva S3Ava8 ONV IN0-1NJ dI1 30d SIVNOIS 14171 2 3AIN0 4N XJ1d 0dvos 11nJa1) €616 €60
X08 1041NDD 301SNI HILINS 033dS HOIH 3HL 40 3SN MOV 0L X08 03INOD - aavD8 11NJ31] | 1SvL 280
X08 103INODD 30ISNI SNOILINS 33318 7 1417 7 3A130 ONISNG 40 371 103H1 X08 T0¥INDD - GavOg LiNJdld ] 1SbL 180
X X ATBHISSY 30010 1 EIEB 41
€81 3d1M 01 2y AVIIY 43N0 WOA 300W dN13VLIS INIANG 03133735 _13Nd 3HL 40 di1 33N0d MOV A18W3asSSy 30010 | 0L09 10
3N18YD vJi310373 3GISNI 1TVA 1HOIY AJvE 371103H1 NO Nani 04 dWV G2 20 170A 21 AVI3d d3m0d | 6889 €3]
3INIABYD vI1310313 30ISNI 1WA 1HIIY 1JvE JI13VLIS NO Nanl 0O dWV G2 30 1710A 21 AVI3Y J3M0d | 6889 2y)
3INIBYD VIId1]3373 JOISNT TVA LHOIY XIvE 43M0d 3SvB NO Nani 0 dWV G2 I8 L110A 21 AVI3Y J3M0d 1 6869 3]
13NVd WIINOD J3M071 OION3T0S 371103HL 3N O IVIINVH dWY O _y3Xvad8 11N0J41)] LvvL €8]
13INYD 03INOD J33IM0N AINOd ISV _ONV d3313VIS ISNd O AVIINVH dWY 0E_ 333vV3d8 110231 LvbL cal
A3INVd TQAINDD 33M0T AJ1INJAII) 031NOD 3SN4 O IVONVH dWY_S1-33Xv3d8 11NJ31) SEcL 18]
dWiid 3A08V_13NIABVI INIIN3 NI 43M0d_AddnN ONILAVIS L1T0A 21 “Ad3Llve vse9 8
X08 031NOD NO K01 ST 3aNSS3ad 110 301VA3J0 WS0-NT O 20 1710A 8v-0l ‘d3z218 1 €LIB 134
WiOd41vV1d 40 301S LHI1Y 330NN 038533430 ST HOLIAS NJOH 3H1 N3HM 4338 01 S13vd NOI1dD NIOH 1 6EBY| (41
WI041VYd 30 301S 1HOTY J30M1 1334 Ol 3A08V 930 S'v 03SSVd SYH INEFHOVH N3HIM N3VM 01 HAV'IV ONINJVM ACl | SEVL v
NOILVI0T NO1.LONRd NOLL4TH)SHA “ALD | CON Luvd LKA




CRI Rz CR3 9278 (3X) RELAYS
172 182 f S 152—\ 3072 4¥D - 200138
4 - 1
Ul—;\%? ml—r\_J 51 m
87
+86 K-as +esﬁ | -85 +esw , -85
01 20 or #1300 %20 R mumm
9021-RELAY BOARD 107— NEG. 107 —/ NEG. 106 _/ NEG.
J-8 |
REMOVE " J-1
N 2> 2 2
- 172 d ( v
-3 l
©° /! '\ ! I l 6889 (3X) RELAYS
o7 —~ \' m75070 & \_ \ \_
5 171 GRAY \ 181 61
6347-TERMINAL STRIP 172 183 BAR 162

[

#1-#22

9208-BRAKE RELAY

9193-CIRCIUT BOARD

4 ~HARN RA T —
14848 ESS BRACKE /_ : 1 -
—_ 4—
]gg_/ — g 7__\&-191
J-4 J-9 J-S Ne— 17
14848~ _JUNCTION PLATE 9—-/ 8 8 A
Y T
J-10 J-B
20 UEJ L i93
NEG
7552 TIP
17—/ 9313 SENSOR
ES!
S LPS BN KS1 S TTon TR
BASE/PLATFORM WITCH
SWITCH SWITCH KEY SWITCH 102
5
88 17 103
101 88 165172 A ‘®
1 4 él 10
1
102 | SIT - 1171 101 2 INC
25 s 12 3 @
1 6A 18 1 " 104
103
1S AMP 30 AMP
L3 L4 LS (Bl C83
TEMP aIc ALT 105 105
LIGHT LIGHT LIGHT \
TEMP 172 16 NEG ALT NES
104 108
105
A 185
AN ey /1 '
101 s 2 | 101 172 2 172 | 2 183 I s
4 1 3 3 3 ‘
188\ /178 AN sa\ 134\
107
START/RUN/STOP CHOKE IDLE/RUN LP/GAS 30 AMP
S4 SS S3 S6 B 2
3072 4WD LOWER CONTROL PANEL ART753 R2
BM16647

VIEW FROM BACK OF SWITCZHES

7,27/58



TORBUE TIP LIGHT LIFT/DRIVE

11 10 14 3A
141 |2 —_—
1 4 7 10
3 3] 141
13
3 68 8 12
S 4A
START/RUN/STOP
E-STOP o 1A JUMPER
312
D o | e
NC NC NC
2@ @4 1@
1A 18 17
THROTTLE CHOKE OIL LIGHT
19
e 1
- | , 17 t 5 16 20

BN N

BUZZER

3072 4wD CONTROL BOX
VIEW FROM BACK OF SWITCHES  RIEE5°

7/27/C8



&)

L, 8932 L1MIT
= = SWITCH
12— f?/,/——-1o3
12A —™© Cadl I
T‘Qs) @a—w’/\ 1
3 —-\.
14 o O
=5 O
£ &
© ~ SUPPLIED
552§§§‘r/”’//’—_WITH SWITCH
] e
I
9271
22— CoRD
GRIP
9212
HARNESS =
[
1 1
146453 — LIMIT SWITCH

ASSEMBLY

ART758 RZ
BM1B6647
7/27/58



-

FRONT

- MR _ _

RIGHY
REAR

r !

) RIGHT
!

T

'

- - = M2
CYL | STEERING 1t h vm_mn
W
<
POWER vi0
T - ik
- H
]
mﬂ“ Vo
M pece
2975
g
N\
FC2 T
R i
|
|
" ORIVE ve
|
I STEER v7 W - vm N
I _
_ 4 T Vm N (AN /]
“ VAVA
]
| “ -
b 9 r 7 rv3 o sl
! I Jv (. 6\/
I | Cv3
I
_ = S V6
_ 1400 PSI PRIMARY DUMP
I lOn
|
! -
M3 _r
::::::: --=9 -4
cva Avidl Lo e o e - N oL - - ._ 11111111111111111111
7™ ] Ve ™~N——]
Vi3 “ s Dl T = T
| | I
Il | [
[ | VS |
" "/) + v_A FCl P "
" LT N 1.5 GPM "
N See ‘ SLOW SPEED ,
" "
[} |
F-==-====-- - “
|
I ORIVE/LIFT v4 "
! IT v | e H
| —4 TT LIFT ! 1 LIFT B
I N " “ <_m_ﬂ
! v3 \ _
| cv2 “ __
| S — ]
[ e Y1 © ~ ! _ /M\ _
! I z | " |
" { L 2200 PSI _ ! )|(Fe
_. J '3 €S w2 " " n<m“
| ol 2750 PSI ] ] [ 1
| Nt J e b
" g Vv % - FC 0 “ LU
I A N 1
~ N |
Ve )
SECONDARY DOWN |
OuMP |
< "
llllllllllllll mw U |
L J
PRESSURE SETTINGS
MAIN RELIEF 2750 PSI
LIFT 2200 PS1 ART755 RO
BM16522
STEERING 1500 PSI 5/28/98

cyL 2



ITEM | PART # | WIRE # DESCRIPTION

Pl 6855 HYD PLMP-

MTRI 8843 HYD. WHEELMOTOR #46 W/BRAKE
MTR2 7300 HYD WHEEL MOTOR 45 3/IN

MTR3 8843 HYD. WHEELMOTOR #46 W./BRAKE
MTR4 7300 HYD WHEEL MOTOR 46 3/IN

CYL! 10328 STEERING CYLINDER ASSY

CYL2 8809 CYLINDER 3068

M1 14858 PRIMARY MANIFOLD

CV1 5434 VALVE, CHECK-IN LINE

cv2 5434 VALVE, CHECK-IN LINE

FCO 10915 METERING PLUG

FC1 8931 VALVE, PRIORITY FLOW 1.5 GPM
RVI 8490 VALVE PRESSURE RELIEF 4000 PSI
RV2 8490 VALVE PRESSURE RELIEF 4000 PSI
Vi 5374 15A VALVE NO POPPET 2/W

V2 5373 - SA VALVE N.C. POPPET 2 WAY

V3 65373 4A VALVE N.C. POPPET 2 WAY

va g291,9302 4A VALVE, 4WAY, 2POS DELTA

VS 7151 2A VALVE 2 WAY N.C. SPOOL

M2 14957 SECONDARY MANIFOLD

CB1 6712 COUNTER BALANCE VALVE

Cv3 5434 VALVE, CH

RV3 8254 VALVE, PRESSLRE RELIEF 1500PSI
V6 65374 181 VALVE NO POPPET 2/W

V7 9041 | 7A/8A | VAVLE, 4 WAY, 3 POSITION

Vis 82890 [10A-11A | VALVE, DO1, 4WAY, 3 POS

Vg 6375 SA VALVE N.O. SPOOL 2 WAY

V10 7151 13A VALVE 2 WAY N.C. SPOOL

Vil 5375 13A VALVE N.J. SPOOL 2 WAY

V12 7151 13A VALVE 2 WAY N.C. SPOOL

M3 14510 MANIFOLD EMERGENCY DOWN

A S434 VALVE, CHECK-IN LINE

V13 8848 VALVE, MANUAL PLLL 4-WAY

Vid 8855 VALVE, MANUAL ADJ FLOW CONTROL
= 8848 VALVE, HYD. HAND PUMP

M4 14523 MANIFOLD LIFT CYLINDER

A% 7445 VALVE, PILOT OPER. BALL CHECK
FC4 DRILLED ORFICE, NON SERVICEABLE
V1S 5973 SA VALVE N.C. POPPET 2 WAY

ART7SS RO
3M16522
S/28/88




Platform & Rails






ASSEMBLY 13647

PART NO. |QTY. DESCRIPTION
HOWB455 4 SCREW, B X 1/2 TAPTITE
8750 1 PIN

13638 1 CONTROL ARM WITHOUT WIRE
8748 1 TRIGGER

8456 1 ROCKER BOOT

8448 2 SWITCH - V3 P-0

8453 1 SWITCH ACTUATOR

8753 1 MOTION SWITCH, ON-OFF
8447 1 . |SWITCH SEPARATOR

8751 1 GRIP - BOTTOM HALF
8752 1 GRIP - TOP HALF

> 8761 - SWITCH ASSEMBLY-INCLUDES WIRING AND ITEMS B, 8, & S
ARTIES R3

BMSD40

01704/33

Figure 3-1. 3072 4WD Control Arm Joystick Assemby



Figure 3-1 3072 4WD Control Arm Joystick

Assembly

PART NO. | QTY. DESCRIPTION
HOwE25S | 4 SCREw, B X 1/2 TAPTI"E
2 €752 ! FIN
E 13828 i CONTROL ARM ASSEMEL~ IS #2
4 g748 ! TRIGGER j
S B4Ss ! ROCKER BOOT
g 8242 2 SWITCH - V3 P-C
7 3452 ! SWITCH ACTUATER
g 87ss i MOTION SWITCH. ON-T==
g 8447 | SWITCH SEPARATOR
16 | 875! i GRIP - BOTTOM HALF
1y | 873z | GRIZ - TOP HALF
g7E; | |SWITCH ASSEMELY-TMT_UDE WIRING
£243 2 | SwiTCr-v2 P-O
2733 ! MOTION SWITCH, OM-3FF
g££7 i SWITCHE SEPARATOR
bﬁi;—;:?
02,5937




OPTION NUMBERS

14818 - STANDARD CONTROL BOX ASSEMBLY
@ 14820 - CONTROL BOX ASSEMBLY WITH HORN

ART748 RO
8M162E8
4/16/88

Figure 3-2 3072 4WD Upper Control Box
. Assembly



QTY.

ITEM| PART NO. DESCRIPTION
20186 - STANDARD CONTROL BOX ASSEMBLY
20187 - CONTROL BOX ASSEMBLY WITH HORN
1 8184 1 LIGHT LENS - YELLOW
2 9188 2 LIGHT BAYONET, 14 VOLT
3 8178 2 SOCKET, INDICATOR LIGHT
4 630 1 SWITCH, TOGGLE, 2 POSITION MAINTAINED
S 13865 1 BRACKET, CONTROL BOX HOLDER
s 7156 1 DECAL, FRONT
7 8826 1 SCREW, 5/16"-18 FLOWER THUMBSCREW
8 HDWB2S4 1 WASHER, FLAT
9 13864 1 BRACKET, CONTROL BOX LOCK
10 6350 .S |FOAM TAPE
11 HOWS724 1 SCREW, 5/716"-18, 374" LONG
12 6305 1 SWITCH, TOGGLE, 3 POSITION MAINTAINED, CENTER-OFF
13 7578 1 PLUG., PLASTIC
8044 1 SWITCH, HORN - OPTIONAL
14 7423 ] SWITCH, TOGGLE-1 POLE, 2 POSITION, MOMENTARY
15 9238 1 DECAL, CONTROL BOX ID
16 8183 1 LIGHT LENS - RED '
17 20134 1 WELDMENT, CONTROL BOX, JOYSTICK
18 8066 1 TAG C(INSPECTIOND
18 7451 2 CIRCUIT BOARD
20 HDWSS78 4 SCREW, #6-32, 174" LONG
21 HOW7888 B SCREW, #10-32, 1/2”-LONG
22 8210 1 WIRE HARNESS, CONTROL BOX
23 HOW7120 1 NUT, 5/16"-18
24 8517 1 DECAL, JOYSTICK CONTROL BOX
25 BO75 1 SWITCH, SELECTOR 3 POSITION
25 8076 ! BASE-MOUNTIING WITH 2 CONTACT BLOCKS
27 7800 1 SWITCH, EMERGENCY STOP
28 8638 1 SWITCH, TOGGLE, 4 POLE, 2 POSITION
28 7827 1 DECAL, WARNING LIGHT
30 8173 1 BUZZER, 10-48 VOLT DC
ART748 RO
BM162E8
4/16/88

Figure 3-2 3072 4WD Upper Control Box
Assembly




m m

I e I

e

8695 LIMIT SWITCHES

Figure 3-2 3072 4WD Control Box Cam

Assembly



ITEM| PART NO. |QTY. DESCRIPTION

l 8066 1 INSPECTION LINE TAG

2 7875 1 JOYSTICK GASKET

3 7882 1 0-RING, 7,8" ID, 1 1,8” 0D

4 HOW3768 1 FLAT WASHER, .885 ID0, 1.077 0D, .035 THICK
S 7814 2 CABLE TIE (NOT SHOWN) ' :

S 3770 1 SPRING, SPEED LEVEL-JOYSTICK

7 8435 1 SPRING, TORSION-JOYSTICK

8 1008348 1 HOLD BOWN PIN

S HOW7887 1 SCREW, #B6-32 X .50 LONG, GRADE 8

10 13502 1 CENTERING BRACKET-JOYSTICK

11 3763 1 STEP SPACER, JOYSTICK

12 HOW7881 1 BEVEL WASHER, .531 I0,.785 00, .011 THICK
13 3781 1 SPEED CONTROL CAM-JOYSTICK

14 HDW8531 2 FLAT WASHER, .531 IO, 1.0 00, .063 THICK
15 3782 1 DIRECTIONAL CAM-JOYSTICK

16 3758 1 PLATE, TOP, CONTROL BOX-JOYSTICK

17 6917 1 CABLE CLAMP, 1/4”

18 7818 ] BEARING, .502 ID,.B27 00, 5716 HIGH

18 HOW3771 1 FLAT WASHER, .50 ID, .688 0D, .033 THICK
20 5736 1 RETAINING RING, EXT., 1/2" SHAFT

21 HOW7884 4 SCREW, #4-40 X 1 174" LONG

22 HOW7/888 12 | SCREW, #10-3 X 12", GRADE 2

23 3764 2 SPACER PLATE-JOYSTICK

24 8636 4 LIMIT SWITCH, MICRO - V7

23 3765 2 PLATE, STRAP-JOYSTICK

26 HDOW7885 3 SCREW, #4-40 X 174" LONG

27 HDW7886 3 NUT, #4-40, CLASS 2

28 3766 1 TOP PLATE WELDMENT-JOYSTICK

29 7818 1 BEARING, .502 ID, .B27 00, 5/18" HIGH

30 3772 1 COVER WELDMENT-JOYSTICK

31 13647 1 CONTROL ARM ASSEMBLY-JOYSTICK #2

32 8858 1 JOYSTICK CONTROL BOX HARNESS (NOT SHOWN)

ARTS87 R2
BM13040

Figure 3-2 3072 4WD Control Box Cam 4/15,/98

Assembly







Scissors & Lift Mech.






ITEM| PART NO. |QTY. DESCRIPTION
| 5918 1 |RETAINING RING, HEAVY DUTY-1.000-EXT.
2 | HOW8370 T |WASHER 1.015 ID X 1.357 OO X

.0B2 THK |
3| 13230 I |ROLLER
4| 14062 1 |ROLLER PLATE WELDMENT
S| HOWS724 4 |SCREW, 5/16" - 18, 3/4" LONG, GRADE S

ART 581 R1
BM13086
4/23/88

Figure 4-1 3072 4WD Roller Assembly



ARTS8S R3

BM13075
11/11,/98

Figure 4-2a. 30724WD Platform & Rails Assembly



ITEM| PART NO. |QTY. DESCRIPTION
! HDW8304 12 |NUT, 5/16"-18
2 HDW8856 2 SCREW, 1/2"-13, 5" LONG
3 HBW8374 4 WIRE LOCK PIN, SOUARE, 3/8” X 3" LONG
4 14124 2 SIDE RAIL WELDMENT-MAIN PLATFORM
S 14301 ] SIDE RAIL WELDOMENT-EXTENSION PLATFORM
6 HOWS724 20 |SCREW, 5/16"-18, 374" LONG, GRADE 5
7 40053 1 EXTENSION PLATFORM WELDMENT
8 14132 2 EXTENSION CHANNEL
g 14306 1 FRONT RAIL WELDMENT-EXTENSION
10 HOWB455 4 SCREW, 1/4"-20, 1,/2” LONG
11 14415 2 EXTENSION STOP BRACKET
12 14313 1 RIGHT SIDE RAIL WELDMENT-EXTENSION PLATFORM
13 HOW7118 12 |SCREW, 5716”-18, 2 174" LONG, GRADE S
14 HOWB457 2 NUT, 1/2"-13 :
15 40016 1 REAR RAIL WELDMENT-MAIN PLATFORM
16 40048 ] MAIN PLATFORM WELDMENT
17 HOW7583 B WIRE LOCK PIN, SQUARE, 3/8” X 2 1/4" LONG
18 7805 1 RAIL PAD
18 7048 1 RAIL PAD COVER
20 HOWB461 4 NUT, 1/4"-20
21 8308 J MANUAL ENCLOSURE
22 HOWS217 24 | FLAT WASHER
23 HOW82384 4 FLAT WASHER
8844 2 GROMMET, CORD PROTECTOR-PLATFORM (NOT SHOWN)

ARTS8S R3
BM13075
11711798

Figure 4-2a. 3072 4WD Platform & Rails Assembly




Figure 4-2 3072 4WD Platform & Rails Assembly

TS o D
ARTSZE3 R<&
g
8BM1 2075
£/17/728



ITEM| PART NO. |QTY. DESCRIPTION
1 HDOW8304 12 |NUT. 5/16”"-18

2 HDOWB856 2 SCREW, 1/2“-13, 5” LONG

3 HOW8374 4 WIRE LOCK PIN, SBUARE, 38" X 3" LONG

4 14124 2 SIDE RAIL WELDMENT-MAIN PLATFORM

5 14301 1 SIDE RAIL WELDMENT-EXTENSION PLATFORM

6 HDWS724 20 |SCREW, 5/16”-18, 3/4” LONG, GRADE 5

7 14076 11 EXTENSION PLATFORM WELDMENT

8 14152 2 EXTENSION CHANNEL

g 14306 1 FRONT RAIL WELDMENT-EXTENSION

10 | HDWB455 4 SCREW, 1/47-20, 172" LONG

11 14415 2 EXTENSION STOP BRACKET

12 14313 1 RIGHT SIDE RAIL WELDMENT-EXTENSION PLATFORM
''13 | HDW7118 12 |SCREW, 5/16”-18, 2 1/4” LONG, GRADE S

14 | HDW8457 2 NUT, 1/2”-13

1S 14128 1 REAR RAIL WELDMENT-MAIN PLATFORM

16 14075 1 MAIN PLATFORM WELDMENT

17 | HDW7583 5 WIRE LOCK PIN, SHUARE, 3/8”" X 2 1/4” LONG
18 | 7805 1 RAIL PAD

18 | 7048 1 RAIL PAD COVER

20 | HDWB451 4 NUT, 1/4"-20

21 83508 1 MANLIAL ENCLOSLRE

22 | HOWS217 24 |FLAT WASHER

23 | HDW8234 4 FLAT WASHER

8844 2 GROMMET, CORD PROTECTOR-PLATFORM (NOT SHOWN)

ARTS88 RZ
BM13075
4,17/98

Figure 4-2 3072 4WD Platform & Rails Assembly




]
if
’; ITEM| PART NO. | QTY. DESCRIPTION
![ I 14713 I |ROLLOUT LOCK PIN ASSEMBLY
l] 13737 1 [EXTENSION LOCK PIN
I ge14 Z | ALUMINUM OVAL SLEEVES
ii 14342 | |HANDLE - ROLLOUT PLATFORM
I 7184 [3.7 F7| CDOATED & ROLLED WIRE CABLE
i 2 HOW8486 i SCREW, S,16--i8. 1.87° LONG
il 3 HOWS=204 | [LOCKNUT S/15°-1€ GRADE S
h 4 8513 I | SPRING PIN. ~.1/8° DIA. 3/4- LONG
f 5 7031 I |FLAT WASHER, 1/2° 10. 7,8~ 0D
li § | 7408 1| DECK LOCK SPRING
H
il ARTSS2 R1
[} i BM13083
’ 8,25/57
]
!
i
|
!

Figure 4-3 3072 4WD Platform Lock Assembly




12850 CHAIN CLOSURE-STANIARD

ITEM| PART NO.

QTY. DESCRIPTION

B 138486 L GUARD CHAIN
2 523G 2 CONNECTING LINK, S-HOOK
= 2781 1 CHAIN LINK SNAP

O/

/_\____//%
/ \
B 2 /
\/‘

~0
A
o/

STSCToDA
ARTISE-RC

oV 1 INGH
2M120CC

3/5/57

T~

W

Figure 4-4 3072 4WD Chain Gate Assembly




SN / )

\ 5(\
I x\
v/ N\
\ i \v %/ % : :
S
/ \ \@
| /
\\
\\A
\N (a
) N M= -

J///////

BM16348
4,17/98

Figure 4-5 3072 4WD Platform Terminal Strip & Horn Assembly



ITEM| PART NO. |QTY. DESCRIPTION
1 HOWS363 3 SCREW, #B6-32, 1 LONG
2 HOWS364 3 NUT, #B6-32
3 9158 1 CABLE, UPPER CONTROL
4 6364 2 CLAMP, 1”
5 HOWB455 4 SCREW, 1,/4"-20, 172" LONG
5 14604 | COVER, TERMINAL STRIP
7 7435 1 ALARM, 24VvDC
8 HOWS723 2 SCREW, 1/4-20, 374" LONG
g 7970 1 STRIP MARKER, 1-22
10 6847 1 TERMINAL STRIP, 22 POSITION

ART751 RO
BM16348
4,17/98

Figure 4-5 3072 4WD Platform Terminal Strip & Horn Assembly




s
N

1N1889
Figur:
e 4-6a
. 30
72 4WD Swing G
ate As
sembl
y




14593 SHEET LOAD GATE OPTION

|ITEM PART NO. QTY. DESCRIPTION
1 40003 1 LATCH PIN
2 7055 1 SPRING, LATCH
3 40006 1 ROD, LATCH LEVER
4 HDW7455 1 PIN, SLOTTED SPRING, 316" DIAX3/4"LG
5 8187 2 BEARING, NYLINER, FLANGED
6 40014 1 MOUNTING BRACKET, UPPER
7 HDW8294 4 WASHER, FLAT
8 HDW8486 4 SCREW, 516" -18,1 7/8" LONG
9 6823 1 CAP PLUG, 1 1/4" SQUARE
10 8300 1 = | SPRING, TORSION, 1" OD, 4" LONG
11 13272 1 BLOCK, PIVOT
12 40015 1 MOUNTING BRACKET, LOWER
13 40017 1 GATE, REAR WITH 6" KICK PANEL

Figure 4-6a. 3072 4WD Swing Gate Assembly

ART612R2
BM13612
118R9




14595 SHEET

REAR GATE
WELDOMENT

LOAD GATE OPTIDN

ITEM

S/16"-13, 2”7 LONG

PLATE, EURO SWING GATE MOUNT

LOWER REAR GATE MOUNTING ZRACKET

SPRING, TORSIDN

REAR SWING GATE - E£EUROPEAN

— OO~ U u N -

O

CaP PLUG | 14" SO TUBE

Figure 4-6 3072 4WD Swing Gate Assembly ARTEI2 RI

8M13B612
1173797




SOIXY









(9~

SINGLE MAINTENANCE LOCK ASSEMBLY

ITEM| PART NO. |QTY. DESCRIPTION

1 8675 1 BEARING, 2 174" OD X 2" IBD X 1 12" LG
2 14880 1 MAINTENANCE LOCK WELDMENT

3 6794 1 MAINTENANCE LOCK DECAL

ARTS84 R3
BM13094
175,89

Figure 5-1. 3072 4WD Maintenance Lock Assembly




COMPONENTS OF MAINTENANCE
LOCK REPLACEMENT KIT - #40088

ITEM| PART NO. |QTY. DESCRIPTION

1 7073 ] RING, SPLIT, 1.64 0D

2 8675 1 BEARING, 2 174" 0D X 2" ID X 1 1/2" LG
3 8360 1 SPRING ,

4 8685 1 PIN, MAINTENANCE LOCK

=) 14513 1 MAINTENANCE LOCK WELDOMENT

6 6784 1 MAINTENANCE LOCK DECAL

Figure 5-1a. 3072 4WD Maintenance Lock Assembly




i27) : i :
e NGT SHOWN

- ARROW DENOTES LOCATION:
OF HOWI3175 (12)

Figure 5-2 3072 4WD Scissors



ITEM| PART NO. |QTY. DESCRIPTION
I 114270 L BEAM, .25 WALL WITH PINS
2 14256 | |BEAM, .25 WALL WITH BEARINGS
5582 5 | BEARING, 320032
3 14255 2 |BEAM, .313 WALL, BORED
§559 9 | BEARING. 320U22
4 [ 8516 6 |WEAR PADS
S | 3785 A/R |DOUBLE CDATED TAPE - VHB
B 14267 | |BEAM, .313 WALL WITH PINS
7 14806 I |BEAM SUPPORT WELDMENT
B | HOW6455 4 |SCREW. 1/4°-20 X 1/2". GRADE S
S 14537 2 |CYLINDER MOUNTING PIN
10| HOWS283 6 |SCREW, 1/2°=13 X 1 1/2". GRADE 5
1l 3101 2 |PIN WELDMENT STATIONARY MOUNT
2 | HDWB457 6 |LOCNUT 1/2°-13, GRACE B
13| 14538 2 |CYLINDER RETAINING BRACKET
14_| s809 I |LIFT CYLINDER WITH BEARINGS
15| 5701 8 |RETAINING RING - 2° SHAFT
16 | 14276 I |BEAM, .25 WALL WITH BEARINGS
6653 & | BEARING. 320U32 )
17 | 11543 4 |SPRING
I8 | 14265 1 |BEAM, .25 WALL WITH PINS
6659 2 | EEARING. 320U3Z
19 | 14218 2 |CYLINDER MOUNT WELDMENT
7440 2 | BEARING. 32DU24
6669 4 | BEARING, 320U32
20 | 14268 1 |BEAM, 313 WALL WITH PINS
21 | HOWS2a9z3 2 |RETAINING RING ,
22 | 14616 2  |BLOCK, SCISSORS SLIDE CHANNEL
23| HOWS870 | |SET SCREW, 1s4°-20, /2" LONG
24 | 13837 1 [CAM -
25 | HDWS251 2 |NUT, ©-32
26 | 8932 I |LIMIT SWITCH, 2 POLE
27 | HDW8273 2 |SCREW, 1/27-20. 1° LONG
26 | HDWS8482 2 |SCREW. #8-32, 1 1/2” LONG
20 | 13838 I |BRACKET, SPEED LIMIT SWITCH
30 | HDW3267 2 |NUT, 1/4°-20
3t | 7510 I |SPRING. WIRE PROTECTOR, HOSES FROM CYLINDER
32 | 14486 2 |BLOCK. SLIiDE PLATFORM
35 | 14457 2 |SLOCK. FiXED PLATFORM
32 | 9147 I [SPRING. i 5/8° X 10" LONG
35 | 5146 i ICLAME, : [3/16°. 2 3/4° HOSE
35 | HOW8304 g [nUT. S/18” - 1§
37 | HDwB284 g FLAT WASHER
32 | HDWS217 8 |FLAT WASHER
38| HOWS4gE 8 ISCREW. 5/16” - i8. 1| 7/8" LONG
HOW13175 | 18 |FLAT NYLON WASHER, 2.082 10, 2.620 4O,
.030 THICK
S580 S |CABLE TIE, 24" LONG-HOLDS SPRINGS 10
BEAM PINS. (NCT SHOWN)

Figure 5-2 3072 4WD Scissors

ART732 RO
SMI2110
3./13-88




Figure 2



ITEM| PART NO. |QTY. DESCRIPTION
1 40036 I |BEAM, .25 WALL WITH PINS
2 40035 I |BEAM, .25 WALL WITH BEARINGS
3 14987 2 | BEAM, .313 WALL, BORED
6663 S | BEARING, 320U32
4 8616 5 | WEAR PADS
5 8785 A/R |DOUBLE COATED TAPE - VHB
6 14267 I |BEAM, .313 WALL WITH PINS
7 14806 1 | BEAM SUPPORT WELOMENT
8 HOWB455 4 |SCREW, 1/4"-20 X 1/2", GRADE 5
g 14537 2 |CYLINDER MOUNTING PIN
10 | HDW8283 6 |SCREW, 1/2"-13 X 1 1/2", GRADE 5
11 | 13101 2 |PIN WELDMENT STATIONARY MOUNT
12 | HDOW8457 6 |LOCNUT 1.2°-13, GRADE B
13 | 14538 2 |CYLINDER RETAINING BRACKET
14 | 8809 | |LIFT CYLINDER WITH BEARINGS
15 | 6701 8 |RETAINING RING - 2” SHAFT
16 | 14276 [ |BEAM, .25 WALL WITH BEARINGS
6669 6 | BEARING, 320U32
17 | 6840 4 | SPRING
18 | 40034 I |BEAM, .25 WALL WITH PINS
6669 2 | BEARING, 320U32
19 | 14218 2 |CYLINDER MOUNT WELOMENT
7440 2 | BEARING, 320U24
5669 4 | BEARING, 320032
20 | 14268 I |BEAM, 313 WALL WITH PINS
21 | HOWBS833 2 |RETAINING RING ,
22 | 14616 2 | BLOCK, SCISSORS SLIDE CHANNEL
23 | HOW8870 | .|SET SCREW, 1/4°-20, 1/2° LONG
24 | 13837 [ |CAM
25 | HOWS251 2 |NOT, 8-32
26 | 8932 1 |LIMIT SWITCH, 2 POLE
27 | HOW8273 2 |SCREW, 1/4°-20, 1" LONG
28 | HOWS482 2 | SCREW, #8-32, | 12" LONG
29 | 13838 I | BRACKET, SPEED LIMIT SWITCH
30 | HOWS287 2 |NUT, 1/47-20
31 | 7510 | |SPRING, WIRE PROTECTOR, HOSES FROM CYLINDER
32 | 14488 2 |BLOCK, SLIDE PLATFORM
33 | 14487 2  |BLOCK, FIXEQ PLATFORM
34 | 9147 [ |SPRING, | 5/8" X 10” LONG
35 | 0146 I |CLAMP, 1| 13/16", 2 3/4" HOSE
36 | HDW8304 8 |NUT, 5/16” - 18
37 | HOW82%4 8  |FLAT WASHER
38 | HOWS217 8  |FLAT WASHER
33 | HOWS486 8 |SCREW, 5/16” - 18, 1 78" LONG
HOWI13175 | 18 |FLAT NYLON WASHER, 2.082 ID, 2.620 OO,
030 THICK
5663 S |CABLE TIE, 24" LONG-HOLDS SPRINGS 10

BEAM PINS. (NOT SHOWN)

Figure 5-2a. 3072 4WD Scissors

ART732 R3
BMI3110
617789




Figure 5-3. 3072 4WD Lift Cylinder



ITEM| PART NO. |QTY. DESCRIPTION

1 89223 1 HOSE ASSEMBLY-LIFT CYLINDER TO EMERGENCY DOWN MANIFOLD, -
STRAIGHT FEMALE-37 DEGREE,STRAIGHT FEMALE 37 DEGREE,
416" ID X 184" LONG, SAEI00RI

2 8230 1 HOSE ASSEMBLY-LIFT CYLINDER UP TO MANIFOLD, STRAIGHT
FEMALE-37 DEGREE, STRAIGHT PIPE FEMALE, B6/16" ID X 174"
LONG, SAEIQORI

3 HDOW7438 ! ABAPTER FITTING, MALE 3,8” 37 DEGREE X MALE 9/16” O-RING

4 HOW888! 1 PIPE FITTING ADAPTER, MALE 14", 0O-RING, MALE 14”
37 DEGREE

S HOW8382 4 SCREW, 1,4"-20 X 1 1,/2" LONG, GRADE 8

B HOW8873 1 PIPE FITTING, 90 DEGREE ELBOW, MALE 18", PIPE THREAD

, S/16” HOSE BARB

7 7788 2 HOSE CLAMP - 5/8”

] 6458 18" |RETURN LINE HOSE, 5/16” ID

g 7445 1 CHECK VALVE ,

10 6870 1 COIL-12 vOLT, 1 SPADE WITH DIOBE

11 6426 1 0-RING -

12 HOw8647 1 PLUG, PIPE FITTING (EUROPE ONLY)

13 6373 1 N.C. VALVE, POPPET, 2 WAY

14 14523 1 LIFT CYLINBER MANIFOLD (14825 ASSEMBLED)

15 8894 ] SEAL KIT, LIFT CYLINDER #8808

16 8808 1 3068ES LIFT CYLINDER

17 6668 4 BEARING, 2" DIAMETER X 2" LONG

18 HOW7484 ! PLUG, O-RING

19 7314 1 FITTING, PLUG, 7/16"-20, O-RING

8821 ] CABLE, DBOWN

ART736 RI
BM16056
4/1/99

Figure 5-3. 3072 4WD Lift Cylinder




ITEM| PART NO. |QTY. DESCRIPTION
1 14075 1 MAIN PLATFORM WELDMENT
2 HOWS724 8 SCREW, S/16"-18, 374“ LONG
3 14848 2 BRACKET, $_IDE BLOCK RETAINER
4 HOWB304 g NUT, S-16°-18, LOCK
ART747 RO
BM16287
4/15/58

Figure 5-3 3072 4WD Slide Block Retainer Bracket




Hydraulics






2X RIGHT CYLINDER ”

(19

2X LEFT CYLINDER

10329 - STEERING CYLINDER ASSEMBLY

ITEM| PART NO. |QTY. DESCRIPTION

1 10048 | | | STECRING CYLINDER WELDMENT

2 HOWH338 T INUT, 1/2°-20

3 5847 1 |SEAL KiT

Z 7293 1 |ROD END, BALL JOINT

35 HOWSE25 T |NUT. 5/8°-18

6 1004 1 1 [CYLINDER ROD

7 §337 T | INTERNAL RETAINING RING

3 2493 i ICYLINDER HEAD

3 2454 1 |CYLINDER PISTON

10 | HDW8306 2 | ADAPTOR, MALE, 3/8-, 37 D=G.
FLARES, MALE 1/4* NPT, LEFT CYLINDER

11 HDW8B38S 2 FITTING, RUN TEZ. MALE, 1/4° NPT, . ARTE0S Rl
MALE, 38", 37 DEG FLARE , RIGHT CYLINDER i

Figure 6-1 3072 4WD Steering Cylinder



ART 733 R2
BM16020
4/16/339

Figure 6-2. 3072 4WD Front Axle



ITEM| PART NO. |QTY. DESCRIPTION
! 14773 l HUB ASSEMBLY-6 BOLT
2 HOWS603 4 SCREW, 5/8"-11, 2 172" LONG
3 884 3 ! HYDRAULTIC WHEEL MOTOR WITH BQAK:
4 14380 ! WHEEL MOTOR MOUNT
5 7217 2 BEARING, 240U24
8 HDWB48S 4 NUT, 5/8"-
/ 14407 2 STEERING PIN MOUNT
8 HOWB277 4 BOLT, 3/8"-16, | 374" LONG, GRADE 8
S 8868 1 THRUST WASHER, 2 1»2700, 1 12" 10
10 HOWB268 4 NUT, 3/8"-16
1l HOWS710 1 CLEVIS PIN, 172" DIA, 1 174" LONG
12 HDW582C l HAMMERLOC COTTER PIN, 18”7 DIA, 1”7 LONG
13 10329 1 STEERING CYLINDER ASSEMBLY
14 HDW7/326 ! BOLT, 5/8”"-11, 4" LONG, GRABE 5
5 7283 1 ROD END, BALL JOINT, 5/8"-18 FEMALE THREAD
16 HDWS>785 2 578" FLAT WASHER
17 14331 l TIE ROD - STEERING
18 14355 1 SPACER, WHEEL MCTOR MOUNT
19 HDOWBE33 ! NUT, 5/8"-
20 7282 I BEARING, SLEEVE, BRONZE, 58" X 78" LONG
21 HOWBB77 S LUG NUT, 1/2"-20
22 HOWB3925 ] COTTER PIN, 174" X 37 LIONG
23 | HDWS037 ! CASTLE NUT, M42 X 3
24 7283 1 26 X 12 X 12 RIGHT
7290 1 20 X 12 X 12 LEFT

QUANITIES SHOWN ARE FOR ONE SIDE [OF AXLE ASSEMELY ONLY

ART 733 R2
BM16020
4/16/98

Figure 6-2. 4WD Front Axle




Figure 6-3 3072 4WD Rear Axle



ITEM| PART NO. |QTY. DESCRIPTION
! HDWS230 1 COTTER PIN, 5,327, | 374" LONG
2 HOWB568 1 SLOTTED HEX NUT, | 18" - 18 ,
3 HOW73961 6 LUG NUT, 1/2” - 20, SO DEG CHAMFER
4 7283 I 26 X 12 X 12 RIGHT
7230 1 26 X 12 X 12 LEFT
3 10709 | RPEAR HUB
B HOWB21 | 1T |SCREW, 1,2 - 13, 1 1s4" LONG
7 7300P 1 WHEEL MOTOR - PAINTED
S 14772 l REAR AXLE - 3072
s HOW8457 1 INUT, 172" =713
i0 14323 L BASE WELDMENT - 3072
1l 14807 ! PLATE, REAR WHEEL MOTOR MDUNT
12 | HDWB435 4 SCREW, /2" - 13, 2 172”7 LONG
ART 735 RO
SMIEC47
3/17/23

Figure 6-3 3072 4WD Rear Axle







Base






CYLINDER
DORAIN

EMERGENCY

CASE

V//-@ 3X
\‘\1 | zb\ﬂ’\
ITEM| PART NO. |QTY. DESCRIPTION _
1 8838 1___|VENTED GAS CAP — —
2 HOWE727 3 80 DEG. ELBOW PIPE FITTING.
MALE, S/16° HOSE BARB
MALE, 1/4° NPT
3 7164 3 HOSE CLAMP, S/16° HOSE
4 B4S8 3 RETURN LINE HOSE, S/16" ID
CASE DRAIN - 4’ LONG
EMERGENCY DOWN - 18° LONG
CYLINDER DRAIN - 18° LONG
S 7712 1 TION FILTER. 1 1/4° NPT
6 HDW7937 1 PIPE FITTING, UNIDN
MALE 374, NPT 374 I0 HOSE BARB
7 8360 2 HOSE CLAMP, 3/4° HOSE
8 8238 1 HOSE ASSEMBLY - RESERVIIR TO PRIMARY PUMP
374° ID X 186° LDONG, 2350 PSI WORK PRESSURE
S 6885 1 £LB0W, BRASS. 3/4° NPT
10 7783 1 HOSE ASSEMBLY-RETURN LINE, PRIMARY MANIFOLD TO TANK
STRAIGHT FEMALE, 45 DEGREE
STRAIGHT FEMALE. 45 DEGRES
1727 DIA. 80" LONG, SAE 100R4
11 HOWES10 1 PIPE FITTING, S0 DEGREZ ELBOW
MALE 1/2°, 4S5 DEGREE
MALE 1/2°, NPT
12 6156 1 OIL FILTER CARTRIODGE
i3 HOWE752 i PIPE FITTING ADAPTOR
MALE, 374° QORY SEAL
FEMALE, 1/72° NP
14 65714 1 FILTER HEAD-TO RESERVOIR INLET
1S HDWS200 1 PIPE FITTING PLUG. MALE, 1/4° NPT
Figure 7-1 3072 4WD Hydraulic Reservoir Assembly  £1Z5&.°°

/17788



MH

4!

o
et

3 |

<5 || 2
I AN, /“ \/_@

—GP //_@' ;,] VL

°0° l‘/ /
\ i’ O ey
, @ S

AEEAN

S seconpary —
MANIFOLD
14861 GO~ - E-DOWN/BRAKE
@ _ MANIFOLD
14485
ART741 RO
1

v

10

PRIMARY
MANIFOLD
14860

BMIB063
ie88

Figure 7-2 3072 4WD Hose Layout Assembly



ITEM| PART NO. |QTY. DESCRIPTION
1 9238 1 HOSE - 374° 1D X 18- LONG, 250 PSI
RESERVOIR TO PUMP’ .
2 7763 1 HOSE ASSEMBLY ~ PRIMARY MANIFOLD TO RESERVOIR
STRAIGHT FEMALE 45 DEG, STRAIGHT FEMALE 45 DEG -
172 X 62 LONG, 1IR4
3 5458 8 S/16° ID FUEL LINE HOSE
3A - 18’ LONG, CYLINDER ORAIN
38 - 18" LONG, EMERGENCY DOWN
3C - 4’ LONG, TANK TO CROSS
30 - 6° LONG, RIGHT REAR MOTOR CASE DRAIN TO CROSS
32 - 6 LONG, LEFT REAR MOTOR CASE DRAIN TO TEE
3¢ - 6 LONG, LEFT FRONT MOTOR CASE DRAIN TO TEE
3G - 6 LONG, RIGHT FRONT MOTOR CASE DRAIN TO CROSS
3H - 2° LONG, TEE HOSE BARB TO CROSS HOSE BARB
4 9224 1 HOSE ASSEMBLY - SECONDARY MANIFOLD TO LEFT REAR MOTOR, FRONT PORT
STRAIGHT FEMALE 37 DEG, STRAIGHT FEMALE 37 DEG
3/8" X 77° LONG, IRI
S 9226 2 HOSE ASSEMBLY - FRONT MOTORS BOTTOM PORT, TO REAR MOTORS BACK PORT
STRAIGHT FEMALE 37 DEG, ELBOW FEMALE 37 DEG.
378" X 116" LONG, IRl
6 g§225 1 HOSE ASSEMBLY - SECONDARY MANIFOLD TO RIGHT REAR MOTOR, FRONT PORT
STRAIGHT FEMALE 37 DEG, STRAIGHT FEMALE 37 DEG
3/8* X §7* LONG IR!
7 g2238 1 HOSE ASSEMBLY - E-DOWN/BRAKE MANIFOLD TO LIFT CYLINDER MANIFOLD
STRAIGHT FEMALE 37 DEG, STRAIGHT FEMALE 37 OEG
174* X 184" LONG IRl
8 89230 1 HOSE ASSEMBLY - PRIMARY MANIFOLD 7O LIFT CYLINDER MANIFOLD
STRAIGHT FEMALE 37 DEG, SPECIAL FEMALE 37 DOEG
3/8° X 174" LONG 1Rl
g 9222 1 HOSE ASSEMBLY - SECONDARY MANIFOLD TO LEFT FRONT MOTOR, TOP PORT
STRAIGHT FEMALE 37 DEG, ELBOW FEMALE 37 DEG
3/8* X 62" LONG IRI
10 | 9227 1 HOSE ASSEMBLY - E-DOWN/BRAKE MANIFOLD TO LEFT FRONT BRAKE
- STRAIGHT FEMALE 37 DEG, ELBDW FEMALE 37 DEG
174* X 83“ LONG IR1
11 g228 1 HOSE ASSEMBLY - E-DOWN/BRAKE MANIFOLD TO RIGHT FRONT BRAKE
ELBOW FEMALE 37 DEG, ELBOW FEMALE 37 DEG
174 X 107 LONG 1R!
12 {9223 1 HOSE ASSEMBLY - SECDNDARY MANIFOLD 7O RIGHT FRONT MOTOR, TOP PORT
STRAIGHT FEMALE 37 DEG, ELBOW FEMALE 37 DEG
3/8” X 86" LONG 1RI
13 | 8232 2 HOSE ASSEMBLY - DUPLEX PUMP TO PRIMARY MANIFOLD
STRAIGHT FEMALE 37 DEG, STRAIGHT FEMALE 37 DEG
‘lra® X 46 LONG  IR1
14 | 8898 2 HOSE ASSEMBLY - LEFT STEERING CYLINDER TO RIGHT STEERING CYLINDER
STRAIGHT FEMALE 37 DEG, STRAIGHT FEMALE 37 DEG
174* X 18" LONG- 1RI
15 | 8231 2 HOSE ASSEMBLY - SECONDARY MANIFOLO TO STEERING CYLINDER
STRAIGHT FEMALE 37 DEG, STRAIGHT FEMALE 37 DEG
174 X 46° LONG 1Rl
16 | HDWS233 1 PIPE FITTING, CROSS, 1/4° MALE HOSE BARB
1/4* MALE HOSE BARB
17 | HDWG234 1 PIPE FITTING, TEE, MALE 1/4“ HOSE BARB
, MALE 1/4" HOSE BARB
18 | 7510 4 SPRING, WIRE PROTECTOR (NOT SHOWN)
AROUND HOSES AT WHEEL MOTOR PORTS.
19 | 9284 1 TUBE, PRIMARY
20 | g92e3 1 TUBE, SECONDARY
21 g2ges 1 TUBE, RETURN

Figure 7-2 3072 4WD Hose Layout Assembly

ART741 RO
eM18063
3718788

Y




PRIMARY MANIFOLD IDENTIFICATION AND PARTS BREAKDOWN
ASSEMBLY #14360

8480
RELIEF

8480

VALVE RELIEF
7314 VALVE
LIFT
8302
6870 7971, 7572
WIRE 4A TEST PORT
ALL PRESSURE
CHECKS

7438 PRIMARY 5434 SECONDARY

SUPPLY TO CHECK VALVE
E-DOWN./BRAKE
HOSE 8917
8975
e 6973
6870-COIL
7438 SECONDARY ﬁ%§$ 4A
SUPPLY TO
SECONDARY
MANIFOLD
HOSE 9293
7314 10915
6973
6870-COIL
WIRE S
OOWN
7151
931 stow speep  B8870-COIL
FLOW CONTROL VIRE 2A
6870-COIL SLOW SPEED
WIRE [SA
SECONDARY PUMP 7438
PRIMARY SUPPLY
TO SECONDARY MANIFOLD
HOSE 9294
7764 RETURN 7438 PRESSURE
TO RESERVOIR ag7s IN FROM PRIMARY
HOSE 7763 PUMP, HOSE-9232
5434 S
=
CHECK 4‘V; 7314
VALVE \NIZ
S & <;
ngsﬂ ©)
i o8 B2
i [ T ==
¥ \ VQ'—j S Q!b T~ 7438 PRESSURE
£\ =
\@) ?J‘ @ IN FROM SECONDARY
RETORN FROM N S i) PUMP, HOSE-3232
E-DOWN/BRAKE A
MANIFOLD N /
HOSE 8917 - ﬁ@@ @
A z
(ﬁ\!wz'qu 7314
A 4X
7780_/\ \
__////{ HOWS723, SCREW
RETURN FROM 1747-20, 3/4" LONG
SECONDARY 3
MANIFOLD
HOSE 9285
14958
7438 TO LIFT MANIFOLD
CYLINDER
HOSE 9230

ART737 R1
" EM16057

8,26/88



SECONDARY MANIFOLD IDENTIFICATION AND PARTS BREAKDOWN

ASSEMBLY # 148961

9264
STEERING
RELIEF
R
= 6974

14957

MANIFOLD
6870-COIL
7314 WIRE 101
2X
7438
STEERING 7314
CYLINDER
HOSE 9231

6712

6975
6870-COIL
WIRE SA

CAVITY

9041
g2g96-2 COILS

2975 ORIFICE INSIDE

STEERING
WIRE 8A
6975 S
£870-COIL 3
WIRE 13A ——///
7438
Tert LEconDARY
FRONT £870-COIL §5§§L§293
WH$EE WIRE13A % 7438
e RETLRN
e 8322 734 801 5434 70 PRIMARY MANIFOLD
§.§S’J¥ PRIMARY HOSE ggggs
TGP PORT
7438 HOSE 9223
RIGHT REAR
WHEEL MOTOR
FRONT PORT 7601
HOSE gzgs SECONDARY
MANIFOLD TO
PRIMARY SUPPLY
HOSE 9294 st
5870-COIL
WIRE 13A
8290-4-WAY
HDWO297-SCREW, 4X
#10-24, 1 1/4° LONG
: 7601
LEFT REAR
é ,"z’“EE'f MOTOR
HDWS723 \ RONT PORT
SCREW, 1/47-20, X | 7314 HOSE 8224
374" LONG, 3X

ART 738 R1
BM16058
821,88

Figure 7-4. 3072 4WD Secondary Manifold



14485 - EMERGENCY DOWN/BRAKE
MANIFOLD

SUPPLY FROM
PRIMARY
MANIFOLD
KOSE B917
HDOW8S7S

HOWS723
SCREW, 1/74”-20

3,4 LONG
14510 N
MANIFOLD \\\\__
RETURN TO

PRIMARY MANIFOLD
/F—-HDW8877

HOSE 8817

4

=0w8E75 _/

Vo V9 2

70 BRAKES
=OSE 8228

o434

oLIFT 8848
HOSE 5228 _
Figure 7-5 3072 4WD Emergency Down/Brake Manifold

ART73C RJ
BM16058
3/17./92



FRONT WHEEL MOTORS W/BRAKES

ITEM| PART NO. |QTY. DESCRIPTION

1 8843 ! HYDRAULIC WHEEL MOTOR W/BRAKE

2 HOWS242 1 FITTING, ADAPTOR, MALE, 1747,
O0-RING-MALE, 14" NPT

3 HOWE727 1 FITTING, ELBOW SO DEG,
MALE 5-186” HOSE BARB, MALE, 174" NPT

4 HOW8984 2 FITTING, ADAPTOR, MALE, 374",
O-RING-MALE, 12", 37 DG FLARE

S HOW8877 1 FITTING, S0 DEG ELBOW, MALE, 174",

O-RING-MALE, 1s4", 37 BEG FLARE

ART743 RO
BM16087

Figure 7-6 3072 4WD Front Wheel Motor w/Brakes 323758




REAR WHEEL MOTORS

ITEM| PART NO. |QTY. DESCRIPTION

1 7300P 1 HYDRAULIC WHEEL MOTOR

2 HDWS242 1 FITTING, ADAPTOR, MALE, 1/4",
O-RING-MALE, 174" NPT

3 HOW6727 1 FITTING, ELBOW SO DEG,
MALE 5/16” HOSE BARB, MALE, 174" NPT

4 HDOW8984 2 FITTING, ADAPTOR, MALE, 374",
O0-RING-MALE, 1-2”, 37 DEG FLARE

Figure 7-7 3072 4WD Rear Wheel Motor




Decals









Figure 8-1. 3072 4WD Cabinetry



ITEM| PART NO. |QTY. DESCRIPTION

1 HOWS723 14 |SCREW, 1/2"-20, 374" LONG

2 HOWB273 5 SCREW, 1,4”-20, 1" LONG

3 14757 1 ENGINE CABINET WELDMENT

4 14766 i ELECTRIC & FUEL CABINET WELDMENT

5 HOW8276 21 ISCREW, 3/8"-16, 1 1/4" LONG

5 HOWS355 21 |WASHER, FLAT

7 14787 ] HOSE TRAY COVER, LEFT

e HOWEB21 1 12 |SCREW, 1/2"-13, 1 174" LONG

g HOWB343 12 [NUT, 1,2"-13

R 14626 2 SIDE PANEL

11 14782 2 SUPPORT TUBE WELDMENT

12 14323 1 BASE WELDMENT

13 14785 1 HOSE TRAY COVER, RIGHT

14 10213 1 GENERATOR COVER PANEL

15 | HOWB432 4 SCREW, 3/8"-18, 3/4” LONG

16 | HOW5039 4 NUT, 3/8"-16

17 14783 1 HOSE TRAY

18 14784 I |HOSE TRAY COVER
ART748 RI
BMIB132
4,1/99

Figure 8-1. 3072 4WD Cabinetry




ART74S R2
BM16102
7/27/88

Figure 8-2. 3072 4WD Control Panel



ITEM| PART NO. | QTY. DESCRIPTION
1 7800 1 SWITCH, EMERGENCY STOP
9345 1 BLOCK-CONTACT N.C. (ABB) DR
8083 1 BLOCK-CONTACT N.C. ( TELEMECANIQUE)
2 7115 1 PLUG
3 7908 1 HOUR METER, 24-48 VOLT DC (OPTIONAL)
4 5936 1 KEY SWITCH
5 1313 1 SWITCH GUARD
B 8638 1 TOGGLE SWITCH, 4 POLE 2 POSITION
7 5230 1 TOGGLE SWITCH, 3 POSITION MOMENTARY, CENTER OFF
8 7806 1 INDICATOR LIGHT _
g 7235 1 CIRCUIT BREAKER, 15 AMP MANUAL
10 7447 2 CIRCUIT BREAKER, 30 AMP
11 5234 1 TOGGLE SWITCH, 1 POLE 2 POSITION, MAINTAINED
12 5630 1 TOGGLE SWITCH, 2 POSITION MAINTAINED
13 | 7423 1 TOGGLE SWITCH, 1| POLE 2 POSITION, MOMENTARY
14 9149 1 TOGGLE SWITCH, 2 POLE 3 POSITION

ART745 R2
BM16102
7,27/58

Figure 8-2. 3072 4WD Control Panel




ART745 R2
2X BM16102
7/27/98

Figure 8-3. 3072 4WD Left Side Base



ITEM| PART NO. |QTY. DESCRIPTION

1 7552 1 LEVEL SENSOR, 4 1/2 DEG. - 1 SECOND DELAY-OPTIONAL
8743 1 LEVEL SENSOR, 2 DEG. - OPTIONAL

2 13683 1 BRACKET

3 HOWS723 g SCREW, 1,4”-20, 374" LONG

4 HOW5276 18 [NUT, 1/4-20

5 14566 1 BRACKET, MANIFOLD

6 HDOW82567 5 LOCNUT, 1/4”-20

7 9133 1 CIRCUIT BOARD

8 HDW8732 8 SCREW, #4, 1” LONG

g HDW7886 8 NUT, #4-40

10 | 9208 1 RELAY, 12V, ON DELAY

11 | 6889 3 POWER RELAY, 12 VOLT DC, 25 AMP

12 | HDWB455 14 |SCREW, 1/4"-20, 12" LONG

13 | 8021 1 RELAY BOARD (WITH J1 REMOVED)

14 | HDW7561 8 SCREW, #6-32, 3/4" LONG

15 | 20125 1 RELAY PLATE

16 | 7482 1 TERMINAL BLOCK ,

17 | HDW7231 1 SCREW, #6-32, 1 1/4” LONG

18 | HDWS364 4 NUT, #6-32

19 | 7697 2 LATCH, RUBBER T-HANDLE

20 | 14782 1 DOOR

21 6947 1 | TERMINAL STRIP

22 | 7970 1 STRIP MARKER, 1-22

23 | HDWS363 3 SCREW, #6-32, 1” LONG

24 14766 1 ELECTRIC & FUEL CABINET

25 14801 1 JUNCTION PLATE

26 | 5882 3 CABLE CLAMP

27 | 14848 1 JUNCTION PLATE

ART745 R2 '
BM16102
7/127/88

Figure 8-3. 3072 4WD Left Side Base




Figure 8-4. 3072 4WD Right Side Base



Figure 8-4. 3072 4WD Right Side Base

EM| PART NO. |QTY. DESCRIPTION

1 HOWB461 4 NUT, 1/4"-20

2 HOW104380 4 WASHER, FLAT

3 14886 4 SLIDE BLOCK, ENGINE DOOR

4 14826 1 BRACKET, ENGINE CABINET CROSS SUPPORT

= HOWS217 6 WASHER, FLAT

® HDW8273 B SCREW, 1-47-20 X 1" LONG

7 8887 1 ENGINE, 20 HP KAWASAKI

8 HOWS039 8 NUT, 3/8"-16

g HDWB4 32 6 SCREW, 3/8"-16 X 374" LONG

10 10813 1 COVER, GENERATOR PANEL

11 14751 1 DOOR, ENGINE CABINET WELDMENT

12 HOWB455 B SCREW, 1/4"-20 X 12" LONG

13 7687 3 T-HANDLE, RUBBER

14 9064 1 CABLE, BATTERY-UL1283,#2 RED, 36“ LONG-TO STARTER

15 HOWB110 2 WINGNUT, 1,47-20

16 3436 ' 1 BAR, HOLD DOWN

17 2987 2 ROO, HOLD DOWN

18 HOW8276 1 SCREW, 378"-16, 1 14" LONG

19 HOWS355 3 WASHER, FLAT

"0 14845 ! TRAY, BATTERY

-1 6854 1 BATTERY, 12 VOLT STARTER :

22 €243 1 CABLE, BATTERY-UL1283,#2 BLACK, 30" LONG-TO ENGINE FRAME

23 HOW18SM7881 | 3 SCREW, TAP, MB8-1.25mm X 20mn LONG

24 HOWS006 1 |WASHER, SPLIT

25 HDW7482 4 SCREW, CAP, M8-1.25mmn X 20mm LONG

26 8973 l BRACKET, PUMP MOUNTING

27 6864 1 ADAPTOR, PUMP TO RESERVOIR, 374" X 578" STEEL

28 6855 1 PUMP, INCLUDE 6306-COUPLING GREASE

29 8004 1 COUPLING SPLINE, L1100, 16/32

30 14757 1 ENGINE CABINET WELDMENT

31 HOWS724 4 SCREW, 5/16”"-18 X 374" LONG

32 7278 1 GAS CAP, BASE LOCKING

1 33 8100 1 TAIL PIPE, EXHAUST

34 8273 1 CLAMP, EXHAUST, 1 14"

35 20120 1 BRACKET, SUPPORT, EXHAUST

36 90gs 1 EXHAUST MANIFOLD

37 8205 2 CLAMP, EXHAUST ASSEMBLY

38 HOWB4 33 2 SCREW, 3/8"-16 X 1" LONG

39 SC84 1 MUFFLER
ART 744 RI
BM16101
4/1,/99




Figure 8-4. cont’d Kawaskaki Dual Fuel Components



ITEM | PARTNO. QTY. DESCRIPTION
1 14788 2 BRACKET, LP REGULATOR
2 14803 1 THROTTLE, LIFT LEVER
3 HDW304J 1 NUT, #10-24, NYLON
4 9171 1 LINK, THROTTLE-DUAL FUEL
5 7397 1 SOLENOID, CHOKE
6 9246 1 SPRING, CHOKE-STATIONARY MOUNT
7 9246 1 MOUNT, STATIONARY, CHOKE SPRING
8 7398 1 SOLENOID
9 14789 1 BRACKET, THROTTLE LINKAGE
10 HDWG6455 2 SCREW, 1/4"-20, 1/2" LONG
11 HDW7475 1 NUT, 1/4"-28
12 HDWO9247 1 SCREW, 1/4"-28, 1" LONG
13 8981 . 1 SPRING
14 HDWN153834 | 2 WASHER, FLAT
15 HDW14875 1 SCREW
16 HDW5723 2 SCREW, 1/4"-20, 3/4" LONG
ITEM | PARTNO. QTy. DESCRIPTION
1 8978 1 COVER, PUMP MOUNTING
2 6855 1 PUMP, HYDRAULIC
3 9004 1 COUPLING, SPLINE, L100, 16/32
4 7287 1 SPIDER, COUPLING, LOVEJOY, L100
5 7286 1 COUPLING, LOVEJOY, L100,1 1/8" -1/4"
6 8973 1 PUMP, MOUNTING BRACKET

"_,_——-&

ART 847R0
BM19773
51089

Figure 8-4. cont’d Kawaskaki Dual Fuel Components




Figure 8-5 3072 4WD LP & Gas Tank



ITEM| PART NO. |QTY. DESCRIPTION
1 3419 1 |GAS TANK
2 6853 1 |LP TANK
3 6868 I |OUICK DISCONNECT
4 HDWE895 I |PIPE FITTING, 45 DEG. ELBOW,
MALE 38" 45 DEG
MALE 1/4” PIPE THREAD
5 6830 I |HOSE ASSEMBLY
B 7406 I |HOSE ASSEMBLY-LP GAS
7 6319 "1 |SHUT OFF VALVE - GAS LINE
8 6863 | |ELBOW, MALE, 1.8
g HDW7509 I |PIPE FITTING UNION, MALE 18" ORY SEAL,
MALE, 18" DRY SEAL
10 | HOW7508 I |PIPE FITTING UNION, FEMALE 1/8” DRY SEAL,
MALE, 5/16” HOSE BARB
11 | 7788 2 |CLAMP, HOSE - 5,8” OD HOSE
12 | 6458 A/R |RETURN LINE HOSE
13 | 8514 1 |FUEL FILTER
14 | 6834 2 |PIPE FITTING, 90 DEG. ELBOW, MALE 38" SAE
MALE, 14" NPT
1S | HOWB433 2 | SCREW, 3/8” - 16, 1" LONG
16 | HOWS039 2 |NUT, 3/8"-15
17 | 6861 I |BULKHEAD FILTER
18 | 14766 I |ELECTRIC AND FUEL CABINET
1S | HOW8310 4 |SCREW, 5/16" - 18, | 1/4” LONG
20 | HDOW7032 4 |NUT, 5/16” - 18
21 | 6938 I |RELIEF VALVE, LP GAS
22 | 8880 I |MOUNTING BRACKET, LP TANK

ART748 RO
BM126217
5/27/98

Figure 8-5 3072 4WD LP & Gas Tank




7827 —

WARNING?

WARNING LIGHT ON 85 ]. 7

INOICATES UNSAFE LEVEL
CONOITION, LOWER PLATFORM
AND REPOSITION MACHINE.

aWILL SCDEMNG O

|

8635 RIE fa o
LEVER TO CONTROL.
OIRECTION ANO SPEED
| S
RUN
sTEER L {o) OFF START
\ /’ REVERSE
l/
| st g
&  ouas AICTIDS. -  OIL
g
rSTEERN
o wipe romite b ., O Q
4 m-:-—-.uu.:——:

8239

THIS CONTROL 80X TO BE
USED WITH MEC 3072 4WD.
MOOELS ONLY.

™~

ART729 R3
BM15746
4/1/88

. Figure 8-6. 3072 4WD Decals




7527

B
g
2
g |
: —
3 alr
: g
N ] w
? mHo g =
Bl s mm ¢
4 3
B2 & . w r.
' Al e ..-
W (232 x..r:_“m
¥ g PSR Sl
iy L&wh s il
s mm. % m“ »«w&/w/ﬁV/N'V/u
: OlINST,
m m "“nw m mm- EMNN \'\’q‘ 440i 7413 :
=y gfs _ /AN "
HERH 1 273 H
g ) S
g |adih
v..: N 1 . \ 1 “Au.._
mwwwwiw:r
Z g et i ’
o m.m { mm “. .w. H
- |uySe um ;| -— _
E i 4 1Y R 3
U i nw w ..... 4 < -m,v.-. . i -} 2
5 b AT v @
S g ki1 L wi i
< mmm IR _m_w: ' i iadli:
ol liiE ! e
binid mm.x___.mm.:m::_ ggwlily |° ¥ s 5
5

MAXIMUM PLATFORM CAPACITY - EVENLY OISTRISUTED

- 8822

ART729 R3

BM15746
4/1/88

Figure 8-6. 3072 4WD Decals



es!t

g&lle. ¥l $3050
) 387-4S7S
FAX ¢920) 387-5817 -

Aerial Work Platforms
Ma

715 _South Street
(S20) 3874500 <«

VY
G
/N

&
A -
QR
A

ry \Y -
o) \ﬂ%\n.‘.p.
Y
/ S 222N
\ | [
2 ~(slte,
“x_ &.“ Am
D L A

6673 - INSIDE ON TANK
HYORAUL IC _QOTL| (8l

ART728 R3

BM15746
4/1/98

Figure 8-6. 3072 4WD Decals



W
=
)
_
= N
S A
=
B —_
| e }
m ~
ol e
mij 1
/ — |y
I N
R
AN (W%
¥l —] -
w| =] -
ol ~|Ww|w
Ol=|az| O
<|o|u|x
d|Z|o|<
[}
P
Sl—|<|<|—~
L}
Sl |olm
< |0
= [|o|m|afo
e ||o|w|o|~
2 |HIE L
=
=
Bl —|ov]m] s

ART752 RO
BM16359

S/6/88

Figure 8-7 3072 4WD Ladder Assembly



14975-FLASHING LIGHT KIT

&

PART NO. QTY. DESCRIPTION

710! 1 FLASHING LIGHT-12vDC

14881 1 BRACKET

8086 1 TERMINAL, 14“ PUSH ON

64392 ] SNAP BUSHING

8371 ] TERMINAL, MALE, FEMALE

HDOWS217 4 WASHER, FLAT

HDWE461 2 NUT, "1/4-20
(ATTACHES BRACKET TO CABINET)

HOW8273 2 SCREW, 1/4”-20, 1* LDONG
(ATTACHES BRACKET TO CABINET)

8833 l BULB FOR FLASHING LIGHT-
XENON STROBE-#S001

14578-AIRLINE TO PLATFORM

PART NO. |QTY. DESCRIPTION

5351 3 CABLE TIE

8548 439" |AIR LINE HOSE, 174~

8557 1 HOSE CLAMP, 9/16” DIA.

8358 2 HOSE CLAMP, 2 EAR, S/16"

HOWS0S2 2 AIR LINE FITTING, MALE, 174" NPT,
174* HOSE BARB

HOW645S l SCREW, 1,47-20, 1-2" LONG

14595-110v DUTLET OPTION

O
Q

PART NO. |QTY. DESCRIPTION
11373 1 OUTLET BOX BRACKET
4318 ! OUTLET BOX GFI (BASE)
4333 1 RECEPTACLE BOX, DUPLEX (BASE)
5381 1 RECEPTACLE, DUPLEX (PLATFORM)
5382 ] 110V PLUG (BASE)
6456 2 CORD GRIP, STEEL
7263 1 RECEPTACLE GFI, DUPLEX (BASE)
7617 50 |WIRE, 14 GA, 3 CONDUCTOR
8006 2 NUT, CONNECTOR, 1,2° CONDUIT
8207 1 CONNECTOR, CONDUIT, 90 DEG
8208 i FLEXIBLE CONDUIT, 3-8* X 18"
8208 1 FERRULE, CONDUIT 38~
HOWS229 2 SCREW, #6-32, 3/8” LONG
HDWB455 4 SCREW, 1/4"-20, 1/2” LDONG
(BUTLET BOX TO BRACKET AT PLATFORM)
HOWS204 2 SCREW, S/18“-18, 1” LONG (OUTLET TO BRACKET)
HOW8310 4 SCREW, 5/16“-18, 1 1/4* LONG (BRACKET TO BASE)
HOW83501 2 NUT, #6-32 (OUTLET BOX AT PLATFORM)
HOWS00S 4 NUT, S/16°-18 (AT BASE)
8476 1 WIRE NUT (CONNECTS GROUNDS AT BASE)
5351 2 CABLE TIES

14597-110vV WIRE ONLY

PART NO. |QTY. DESCRIPTION

S351 2 CABLE TIE

7617 53 |WIRE, BULK 14 GA - 3
ART754 R2
BM16386

1071498

Figure 8-8. 3072 4WD Options




PART NO. |QTY. DESCRIPTION
7908 1 HOUR METER, 24-48v, OC
8783 1 HARNESS, HOUR METER

148963-MOTION ALARM KIT

aRris

PART NO. [QTY. DESCRIPTION
86398 1 MOTION ALARM, 12-48 VOLTS
HDOWS723 2 SCREW, 1,/4“-20, 374 LONG (TO LOWER CONTROL PANEL )
9304 1 MOTION ALARM HARNESS
8710 1 TERMINAL INSULATOR-BLACK BOOT
8708 1 TERMINAL INSULATOR-RED 800T
14838-HORN
PART NO. | QTY. DESCRIPTION
7495 1 JUNCTION BOX
8244 1 WIRE HARNESS, HORN,
7435 1 ALARM, 24VDOC
HOWS276 2 NUT, 1/74"-20
HOWS723 - 2 SCREW, 174"-20, 374" LONG
HOWB8530 2 SCREW, #8-32, | 1,2" LONG
7963 2 CONNECTOR, BUTT SPLICE 14 GA.
7814 2 CABLE TIE
40025 - STANDARD TIRE
PART NO. | QTY. DESCRIPTION
40021 2 WHEEL/TIRE ASSEMBLY - RIGHT
40022 2 WHEEL/TIRE ASSEMBLY - LEFT
40027 - FOAM 26~
PART NO. |QTY.| . DESCRIPTION
40023 2 WHEEL/TIRE ASSEMBLY - RIGHT
40024 2 WHEEL/TIRE ASSEMBLY - LEFT
20052-4.5 DEGREE TILT SENSOR
PART NO. |QTY. DESCRIPTION
9324 1 LEVEL SENSOR, 4.5 DEGREE
HOWS276 4 NUT, 1/4"-20
HDOWB45S5 4 SCREW, 1,4"-20, 1/2" LONG
20053 - 2.0 DEGREE TILT SENSOR
PART NO. | QTY. DESCRIPTION
8327 1 LEVEL SENSOR, 2.0 DEGREE
HOWS276 4 NUT, 1/4*-20
HOW6455 4 SCREW, 1,4"-20, 1/2” LONG
ART754 R2
BM16386
1071498

Figure 8-8. 3072 4WD Options




OPTIONAL GENERATOR-14805

ART753 R2
BM16385
4/13/88

Figure 8-9. 3072 4WD Generator Option



[TEM| PART NO. |QTY. DESCRIPTION
l 3470 l GENERATOR
2 HOWB4 32 4 SCREW, 3/8"-16, 374" LONG
3 HOWB4 33 3 SCREW, 3/8"-16, 17 LONG
4 3454 1 BRACKET, IOLER
S HOWS 185 2 SCREW, 5/168”"-18, 1" LONG
® 6878 l PULLEY, 4 127, 1" BORE .
7 9178 1 BEARING, FLANGE, 1~
8 HOWS006 2 WASHER, SPLIT
g HOWB304 4 NUT, 5/16"-18
10 HOW8567 2 WASHER, FLAT
P! HOW8310 2 SCREW, S/16”"-18, 1 174" LONG
12 20128 l PLATE, PILOT BEARING
13 20131 1 ENGINE PILOT SHAFT WELDOMENT
14 | 20115 ] BRACKET, SUPPORT
15 8202 ! PULLEY, IDLER
16 7913 ] V-BELT
17 6877 l PULLEY, 4", 1| 1,8"” BORE
|8 6910 2 KEY, 1747 X 174" X 1 1/4”
19 HOWS033 8 NUT, 3/8"-16
20 14825 l COUPLING, ENGINE HALF
21 HOWB788 3 SCREW, 3/87"-16, 1 172" LONG
22 9265 3 ISOLATOR, VIBRATION
23 HOw11467 3 WASHER, FLAT
24 HOW8258 3 NUT, 3/8"-16
25 3457 4 ROOD, GENERATOR MOUNTING
7617 10" |WIRE, BULK 14 GAUGE-3 (NOT SHOWND
5382 ! 110V PLUG CNOT SHOWN)
6456 1 CORD GRIP-STEEL (NOT SHOWN)
8006 ! NUT, CONNECTOR, 12" CONDUIT (NOT SHOWN )
ART753 R2
BM16385
4/13/88

Figure 8-9. 3072 4WD Generator Option










Aerial Work Platforms

Mayville Engineering Company, Inc.
An Employee Owned Company

210 Corporate Drive « P.O. Box 990 - Beaver Dam, WI 53916-0990
1-800-387-4575 - PH: 920-887-2518 « FX: 920-887-2480

E-mail: awp@mayvl.com - Web: www.mayvl.com





